SERVICE MANUAL
PUMA YeS

handicare




© 2011 Handicare

All rights reserved.
The information provided herein may not be reproduced and/or published in any form, by print, photo print, microfilm or any other means
whatsoever (electronically or mechanically) without the prior written authorization of Handicare.

The information provided is based on general data concerning the constructions known at the time of the publication of this manual. Handicare
executes a policy of continuous improvement and reserves the right to make changes and modifications.

The information provided is valid for the product in its standard version. Handicare cannot be held liable for possible damage resulting from
specifications of the product deviating from the standard configuration.

The available information has been prepared with all possible care, but Handicare cannot be held liable for possible errors in the information or
the consequences thereof.
Handicare accepts no liability for loss resulting from work executed by third parties.

In accordance with the legislation concerning the protection of trade names, all names and trade names, etc. used by Handicare may not be
considered as being available to others.

2 Version 2012v1



Table of contents

This manual 5
Indications and pictograms 5
Available documentation 7
Identification plate 7
Identification of the product 8
Warranty stipulations concerning the wheelchair 8
Liability stipulations concerning the product 9
Wheelchairs and the environment 9
1 General safety regulations and instructions 10
1.1 Indications and instructions on the WheelChair............ooo i 10

1.2 TechniCal SPECIICATIONS ......co.eeiie et e et e e e e e e e e e e e e e sane e e e e eanes 10

LIRS I\ oo 1 Toz= o] o = T PO 10

LR S - | =) /2RSSR 10

2 Tools 1
P20 R 1o o USSR 11

3 Maintenance, replacement and repair 12
3.1 MaintenaNCE tADIE. ...ttt e e e e e e e e e e e e e an e e et e e e e e e e nnrreeaaaaeeaaan 12

R T2 - 1 £ (= 4 =Y SRR 12
3.2.1 Replacing the DAEIES .....coooeeiiiee et e e s e e e nneee s 12

3.2.2 Cleaning the DAttErIES ......ooi it nneee s 13

TR I B )V =T g ] =T Y SOOI OT SRR 13
3.3.1  Tire repair 0N driven WRNEEIS...........cuuiiiiiiiii et e e e e as 13

3.3.2 Replacing the tyre on the driven Wheel..............ooo e 14

3.3.3 Replacing the drivVen WHEEI............eiiiie e et e e 15

B4 SWIVEI WHEEIS ...ttt e s e e e e n e e e s r e e et e s e e e e e e s e e nnne e 15
3.4.1 Tyre repair fOr SWIVElI WHEEIS .........eeeiiieiiee e e e e e e e e e e s eeeaaaeeean 16

3.4.2 Replacing the tyre on the sSWivel Wheel..............ooo it 16

3.4.3 Replacing the SWIVEI WHEEI ... e ennn e 17

3.4.4 Replacing the SWIVEI WHEEI ... e e e 17

3.4.5 Replacing the ball-head DEarings ........couiiiiiii e 18

3.4.6 Replacing the fork of the SWIVEl Wheel..........ocuuiiiiiiiii e 18

3.5 Replacing the SNOCK DIEAKET .........eiiiiiiiie et e et e e e st e e s sbe e e e e aneeeas 18

3.6 RePlaCiNg the COVEIS ...t e e e s e e e s s et e e s s e e e e aan e e e s aann e e e e annneeas 19
3.6.1 Removing/fithing the COVEIS.........ei e e et 19

3.7 Replacing drive and COMPONENTS ...........uiiiiiiiiieeiiie e e e s e e e s asbe e e e anbee e e eaaneeeeeaneeas 20
3.7.1 Replacing tube under the drive UNit............oooiiiii e 20

3.7.2 Replacing the drive UNIt ..........eiiiie et s e s ee e e s nneee s 20

3.7.3 Replacing the SIde frame .........eoi ittt e e anree e s 21

3.7.4 Replacing carbon DIUSNES .........cooo i 21

3.8  ElECIrONIiC COMPONENES ...ttt a et e e s et e e abe e e e e s ss e e e e aanne e e s aanneeeeannneeas 22
3.8.1 Working on the electriCal SYSEM ......ccoi i e 22

3.8.2 Replacing the 'DX' CONTIOIE .......c.ueiiiieeei et e e e e snneee s 22

3.8.3 Replacing the ‘Shark’ CONTIOIIET .........ooueiiiiiee e s nree e s 23

3.8.4 Replacing the POWET MOAUIE ..........eeiiiiiiiiie ettt e s e e snae e e e s nnreeeeas 23

3.9 COMPACE IGNTING -ttt b et e s b e e e b e e e s b e e e s ar e e sab e e e anee e nreeennneea 24
3.9.1 Replacing the front 1Nt ...........oo e e e 24

3.9.2 Replacing the rear lIght...........oo oo 24

3.9.3 Replacing the flashing lIgNt.........oo et 24

G T 07 1= = Voo T ST 25

4 Troubleshooting 26
o I B ) G 10 L1 g e [T aTo T =1 o] [PPSR 26

4.2 'Shark’ faultfinding taDIE........ccc it e e ee e et e et e e s te e e ene e e e te e e aneeeeneeenneeens 28

5 Technical specifications 29
5.1 Product specification sheet of the YES-Seres ........ccui i 29

5.2 MeEaSUIrEMENTS IEGENAS .......uuiiiiiiiiii ittt ettt e sttt e e e aabe et e e aabe e e e e aabe e e e e aabsbeeeeannbeeeeanreeas 31

LG T €1 0= 7- USSR 32

L oo Tor= o 1= | =T g1 T P SRRR 32
5.4.1 Electrical connection diagrams for ‘DX’ and ‘Shark’ ..........cccceeeiieiiiiieniie e 33

5.4.2 Electrical wiring diagram for 'DX' Standard...........cccoooeiiiiiiiiiiiiee e s 34

5.4.3 Electrical wiring diagram for 'DX" LIghting........eeeeiiiiiiiiiiie e 35

5.4.4 Electrical wiring diagram for 'DX' Back rest/Leg rest ........couieiiiieiiie e 36

5.4.5 Electrical wiring diagram for 'DX' Lighting/Back rest/Leg rest ... 37

5.4.6 Electrical wiring diagram for ‘DX’ MBL Seat lift/MBL Tilt/Lighting/Back rest/Leg rest ..................... 38

Version 2012v1 3



Table of contents

5.4.7 Electrical wiring diagram for ‘Shark’ DIVE ONIY........cccueiiieiiiiieiiie e 39
5.4.8 Electrical wiring diagram for ‘Shark’ Drive only/Lighting ..........cociriiiriiiiiii e 40
5.4.9 Electrical wiring diagram for ‘Shark’ Back rest...........ccooiiiiiiiiiiie e 41
5.4.10 Electrical wiring diagram for ‘Shark’ MBL Seat lift .............coooiiiiiiiieee e 42
5.4.11 Electrical wiring diagram for ‘Shark’ MBL Tilt ........c..eoiiiiiii e 43
5.4.12 Electrical wiring diagram for ‘Shark’ MBL Seat lift and Back rest...........ccccceviiiiiiinii e 44
5.4.13 Electrical wiring diagram for ‘Shark’ MBL Tilt and Back rest ...........cccoeeiiiiniinic e 45
5.4.14 Electrical wiring diagram for ‘Shark’ MBL Seat lift and Tilt ..........cooooeriiiiiiin e 46

5.5 Authorised service and teChniCal SUPPOIT........cooi it s e e eareeas 47
6 Use of the parts lists 48
L TS T =1 ] =@ U PUTSRUPRTIN 50
L 2 O 14 (= SRR PUURRUPRTIN 71
6.3 Options, WIrNG aNd MOGUIES .........cooiiieiiieeee e e et e s te e e saee e e ee e e eeeeateeeaneeeenseeeaneeeeseeenneeens 81

4 Version 2012v1



Preface

This manual

This manual contains the basic instructions for repairs and general maintenance of the electric wheelchair.
Mechanics that do repairs on this wheelchair must be well trained and familiar with the repair methods and the
maintenance of the electric wheelchair.

Always make sure that the work is carried out safely, particularly with respect to procedures requiring the
wheelchair to be lifted up.

We advise that you contact our service department before doing repair work on a wheelchair that has been
involved in an accident.

The following information is important when ordering parts:

- Model

- Year of manufacture

- Colour

- Identification number

- Part number

- Name of the part concerned

This information is provided on the identification plate. See 'ldentification of the product'.

Indications and pictograms
The standard version of the electric wheelchair has the following indications (decals, labels, stickers):

Battery charging connection.
Program.

Danger of crushing!

Speed sticker.

Reference to the user manual.
Neutral left and right.

Tilt warning

Danger of getting fingers jammed.

IOMMOUOw>

Version 2012v1 5



Preface

ﬁ

Y.e.S - (FW)
PROGRAMMED

Y.e.S - (RW)
PROGRAMMED

A
\

"

[ A
~—

( MAX. MAX.
10 ][ 6 }
L KM/U KM/U

DE HANDLEIDING OF
CONTACT UW DEALER

[ RAADPLEEG VOOR GEBRUIK]

AFKNELGEVAAR!
ABKLEMGEFAHR!
TRAP DANGER!

9,

Battery charging connection
To charge the batteries, see 'Charging'.

Program
This program depends on the version of the wheelchair (front-wheel
drive or rear-wheel drive). The sticker indicates the program.

Danger of crushing!
Use caution when swinging the controller aside to avoid getting anything
crushed.

Speed sticker
The maximum speed is programmed. This depends on the version of the
wheelchair (front-wheel drive or rear-wheel drive).

Reference to the user manual

The wheelchair should only be used after the user manual has been
studied carefully.

Never use the wheelchair before having read and understood the
contents of the manual.

Neutral

1. Lever in the lowest position:
The drive of the relevant motor is disconnected: the wheelchair can be
pushed.
If your wheelchair is equipped with two freewheel handles, both must
be operated.

2. Lever in the highest position:
The drive of the relevant motor has been switched on: The wheelchair
can be electrically driven.

Tilt warning
To prevent the wheelchair from tilting forward, never stand on the foot
rest.

Danger of getting fingers jammed
Keep hands and fingers away from moving parts when adjusting the
height and/or tilting angle of the wheelchair.

(o]

Version 2012v1



Preface

The following pictograms are used in this manual:

CAUTION/WARNING
Procedures that - if not executed properly - can result in damage to the product, the

environment, or human injury.

@ ATTENTION!

Suggestions and advice that help tasks or procedures involved to be carried out more easily.

D:i] Consult the specified information source(s) first.

Pull the charge cord out of the battery charging connection of the electric wheelchair before
carrying out any maintenance on the wheelchair.

Available documentation

The following technical documentation is available for this wheelchair:
- User manual

- Service manual.

- Conversion manual.

Service and technical support

For information concerning specific settings, maintenance or repair work, or conversion procedures, or in case of
doubt, please contact the manufacturer’s service department.

Ensure you have at hand:

- Model

- Year of manufacture

- ldentification number

This information is provided on the identification plate. See 'ldentification of the product'.

Identification plate
On this plate, information about the product is provided, see:
‘Identification of the product'.

Version 2012v1 7



Preface

Identification of the product

To locate the identification plate, see 'ldentification plate'.

moowy

Model

Year of manufacture
Identification number

User area indoors or outdoors

Maximum load in kg [

TYPETYPETYP: [ & )7 1
YEAR/JAAR/WJAHR: [ @100 IDNR: CT_® |
USAGE: (2 DR
GEBRUIKSGEBIED: / ® [N
GEBRAUCHSBEBYT( @

MAX.LOAD/MAY,,
77

O ™ >

7z

Warranty stipulations concerning the wheelchair
In the following warranty and liability stipulations, the terms and definitions below must be explained as follows:

Product: The manually operated or electric wheelchair or electric scooter manufactured and delivered by
Handicare.

Customer: The person who directly obtains a Product from Handicare or an authorised representative.

Dealer: The person who delivers a Product obtained from Handicare to customers or third parties.

User: The person who uses a Product manufactured by Handicare.

Irrespective of what is determined concerning warranty conditions applicable to the Product, the following applies in
any case with regard to the warranty:

1.

4.

Except insofar as described otherwise, Handicare guarantees to the customer the suitability of the product for
the purpose for which the product is intended - all of these points as described in this manual - and the quality
of the material of which the product is made and the manner in which the product is manufactured.

Repairs or replacement of parts of the product that may be necessary as a result of faults that are based on

qualitatively faulty material or manufacturing errors will be executed free of charge, as long as such faults

occurred within one (1) year after the date of delivery of the product to the customer. The parts to be replaced
must be shipped postage-paid to Handicare. Installation or removal of these parts is for the customer’s account.

Therefore, the following cases are not eligible for free repair or replacement as meant above:

- The repair or replacement that is necessary in connection with faults that arise after one (1) year after the
date of delivery of the product to the customer;

- The repair or replacement that is required in connection with faults due to improper or careless use of the
product or that are caused by the product being used for another purpose than the one for which it is
intended, in which regard it applies that if the customer is a dealer, this dealer will indemnify Handicare
against possible claims from users or other third parties for faults caused by incorrect or careless use of the
product;

- Parts that are subject to wear and parts for which the need for repair or replacement of the parts is the actual
consequence of normal wear. These can include, but are not limited to, tyres, shrouds, arm-pads, seatings etc.

Irrespective of that stipulated under 2, it applies as far as an electric product is concerned that with regard to the

battery that forms part of the product warranty is only given in case of faults or non-functioning of the battery that

are demonstrably the direct consequence of material faults or manufacturing errors. A fault or non-functioning of
the battery as a result of normal wear is not covered by the warranty as meant in these warranty stipulations.

Similarly not covered by the warranty are faults or non-functioning that are the consequence of improper or

unprofessional use of the product or the battery that is part of the product, including the incorrect charging of

the battery and the failure to carry out timely and good maintenance, in which context it also applies that if the
customer is a dealer, this dealer will indemnify Handicare against possible claims from users or other third
parties that are based on the above-mentioned improper or unprofessional use of the product or the battery
that is part of the product. Handicare does not guarantee batteries provided by dealers or purchased by the
customer.

The warranty conditions as mentioned in the above stipulations in any case become null and void if:
- - The guidelines of Handicare for the maintenance of the product are not, or insufficiently, followed;

Version 2012v1



Preface

- A necessary repair or replacement of parts is caused by neglect, damage or abuse of the product or a use of
the product for another purpose than the one for which it was intended,;

- Parts of the product are replaced by parts of another origin than those which Handicare uses and/or parts of
the product are replaced without the permission of Handicare.

The warranties as mentioned in stipulations 1 to 3 also become null and void if what is involved is reused by a

new user within the warranty period and if such reuse necessitates adaptations to the wheelchair and those

adaptations are carried out without the instructions and/or at the order of Handicare.

To retain rights under the warranties enunciated above, the customer must, in case of damage or other

calamities, contact Handicare as quickly as possible and inform them as fully as possible.

The possibility of taking recourse to the above-mentioned warranty conditions becomes null and void for the

customer in any case after 20 workdays after the damage incident or the calamity that was the reason for the

recourse to the warranty.

The replacement of a part or the repair or reconditioning of the product within a current warranty period does

not extend the warranty period.

Handicare gives no warranty on repair to or reconditioning of the product carried out other than under order of

and/or at the instructions of Handicare. If repairs and/or reconditioning are executed by or on behalf of a

customer, the customer indemnifies Handicare with respect to the claims of third parties that result, in the

broadest sense of the word, from such repairs or reconditioning.

Liability stipulations concerning the product
Irrespective of what is determined regarding liability in the general conditions applicable to the product, with regard
to liability the following applies in any case:

1.

Taking into consideration the following stipulations, Handicare only accepts liability for loss due to death or
physical injury that is the result of a defect in the product for which Handicareis responsible and for damage to
another object that is the private property of the user of the product, providing said loss is the direct result of a
fault in the product.

Handicare accepts no other or further liability than enunciated under 1. In particular, Handicare accepts no
liability for consequential damage, in any form whatsoever.

Wheelchairs and the environment

If your wheelchair has become superfluous or needs to be replaced, it can usually be taken back

% <9 by your dealer. If this is not possible, please contact your local authorities for the possibilities of

recycling or an environmentally-friendly way of disposing of the used materials.

Various plastics and metals have been used for the production of the wheelchair. The wheelchair
also contains electronic components that must go to electronic waste. Used batteries belong to
chemical waste.

Version 2012v1 9



General safety regulations and instructions

1 General safety regulations and instructions

Handicare® accepts no liability whatsoever for damage or injury caused by the failure to (strictly) adhere to the
safety guidelines and instructions or due to carelessness during the use and cleaning of the wheelchair and
possible accessories. Depending on the specific operating circumstances or the accessories used, additional safety
instructions may be required. Please contact your dealer immediately if you observe any potential danger during the
use of the product.

The user of the wheelchair (see under ‘use according to purpose’) is fully responsible at all times for the
fulfillment of the locally applicable safety regulations and guidelines.

1.1 Indications and instructions on the wheelchair

The indications, symbols and instructions applied on this wheelchair are part of its safety facilities. They must never
be covered or removed and must remain present and clearly legible throughout the entire lifespan of the
wheelchair. Immediately replace or repair illegible or damaged labels, symbols and instructions. Contact your
dealer with regard to this.

1.2 Technical specifications
The technical specifications must not be altered.

1.3 Modifications
Modifications to (parts of) this product are not permitted.

1.4 Safety

To avoid accidents and undesirable situations, it is of great importance to pay attention to the following safety
instructions.

Pay extra attention to driving on slopes:
Never drive a front wheel driven wheelchair on a slope with an angle of more than 10° (ascending
percentage of 17,5%) and a rear wheel driven chair no more then 6° (ascending percentage of
10,5%)
On slopes always drive slowly and with great awareness.
The wheelchair is less stable on a slope and has less sideways stability.
Never take a turn at full speed. Decrease speed when taking a turn.

Be sure that no items of clothing hang loose. These could become caught between the wheels.

Adjust your driving according to the circumstances:
Drive carefully on roads that are slippery as a result of rain, ice, or snow!
Prevent the wheelchair from coming into contact with sea water. sea water is corrosive and
damages the wheelchair.
Prevent the wheelchair from coming into contact with sand. Sand can affect the moving parts of the
wheelchair, resulting in unnecessarily rapid wear.
Never operate the wheelchair while you are under the influence of drugs, alcohol or any medication that
could affect your driving ability.
You must have sufficient visual faculty to be able to drive safely in the wheelchair.
It is imperative to turn on the lights in situations with reduced visibility.

NS

The magnetic key with which the wheel chair is switched on and off may affect the magnetic strips of credit
cards and bank cards, etc.
Do not store the magnetic key with credit cards and similar cards.

To prevent unintentional movement, make sure that the joystick does not inadvertently touch other
surfaces.

The standard version of your wheelchair was tested according to the strictest EMC requirements. Mobile
telephones do not affect the wheelchair’s driving behaviour. When using a mobile telephone in the
vicinity of a wheelchair with special adaptations, you are advised to first switch off the wheelchair.

Your wheelchair may affect electromagnetic fields such as alarm systems.

> >

10 Version 2012v1



Tools

2 Tools

21

Tools

The tools below are needed for various mechanical settings and maintenance:

Quantity | Description Size (mm) | Application
1 Screwdriver Installing or removing a variety of plastic cover caps.
Installing or removing the carbon brushes.
1 Crosshead PH2 Adjusting the position of the seat cushion.
screwdriver Adjusting the height of the side panel.
Installing or removing the 'DX'/*Shark’ controller.
1 Open-ended 10 Installing or removing the side-frame locking bolt.
spanner
1 Open-ended 13 Adjusting the seat angle.
spanner Adjusting the seat depth.
Adjusting the height of the chair.
Adjusting the angle of the calf pad.
2 Open-ended 13 Installing or removing the wheel from or into the swivel-wheel fork.
spanner Installing or removing the drive unit.
1 Open-ended 17 Installing or removing the shock breaker.
spanner
1 Ring spanner 10 Adjusting the depth of the head rest.
1 Ring spanner 13 Adjusting the depth of the leg rests.
1 Box spanner 17 Installing or removing the fork on or from the ball head.
Installing or removing the driven wheel.
1 Allen key 3 Adjusting the height of controller.
1 Allen key 4 Adjusting the width of the leg rests.
Adjusting the length of the leg rests.
Adjusting the seat width.
Adjusting the height of the arm rests.
Adjusting the depth of the controller.
Adjusting the height of the calf pad.
Installing or removing the protective cover of the power module.
Installing or removing the power module.
Installing or removing the side covers.
1 Allen key 5 Adjusting the angle of the back rest.
Adjusting the length of the single leg rest.
Removing the wheel halves of the swivel wheel.
1 Allen key 6 Adjusting the angle of the foot plate.

Removing the rim half of the driven wheel.

Remarks: Size: the EU key width (of the relevant tool).

A\

Use only high-quality tools for the adjustment(s) described.

Make sure that the hexagon of the spanner is attached securely to the hexagon of the fastening
article. This prevents the 'rotation’ of hexagons of fastening articles and spanners that may affect
proper adjustment.

The following tools are needed for various electronic settings:

Quantity

Description

Function

1

HHP programming unit

Adaptation of the drive programs and technical settings

1

DX Wizard (OEM)

e Adaptation of the drive programs and technical settings.
e Reading out the fault history.

Version 2012v1

11




Maintenance

3 Maintenance, replacement and repair

3.1 Maintenance table

Below, we have indicated what needs to be checked, how often this should be done, and by whom.

Time Description To be carried out by
User Dealer

Daily e Charging the batteries, after each use. X -
Weekly e Checking the tyre pressures. X -
Monthly e Cleaning the wheelchair. X -
e Cleaning the upholstery (if necessary). X -
Annually e Inspection of the electrical system. - X
e Checking the batteries. - X
e Inspection of the drive. - X
e Inspection of the mechanical parts. - X
e Inspection of the bearings. - X
e Inspection of the suspension. - X
e Checking the tyres. - X
o Checking all fastenings and bolts: tighten if necessary. - X

3.2 Batteries

For maintenance, see the following documentation:
—  Regulations concerning the batteries.

—  User manual of the battery charger.

The wheelchair has 'dry' gel batteries. These dry batteries (dry-fit) are entirely sealed and maintenance free.

The connection diagram for the batteries is provided on a sticker inside the battery tray.

—  Make sure that the batteries are always well charged.

— Do not use the wheelchair if the batteries are almost flat. This may damage the batteries and

you run the risk of an unintended standstill.

—  The use of 'wet' batteries is not permitted. If the batteries need to be replaced, use only dry

batteries.

3.2.1 Replacing the batteries

If the capacity of the batteries is reduced to the extent that the wheelchair can only make very short trips or even
none at all, the batteries have reached the end of their lifespan. Replace them as soon as possible.

wheelchair.

2 —  Contact your dealer, who will advise you what type of batteries is most suitable for the

—  Avoid damage to the batteries when replacing them: this may cause the batteries to start

leaking.

Depending on the model of the wheelchair, it may be necessary to first remove or move the leg rests. You will now

have access to the battery tray.

12

Version 2012v1




Maintenance

Replace the batteries as follows:

Switch the wheelchair off.

Loosen the star knobs (A).

Remove the front cover (B) from the battery tray.

Loosen the bolt from the negative (-) terminal (F) and remove the
battery clamp from the battery terminal.

Loosen the bolt from the positive (+) terminal (E) and remove the
battery clamp from the battery terminal.

Loosen the bolts from the battery clamps (D and C) from the
power cable (G) and remove the cable.

Remove the batteries (H) from the battery tray.

Place the new batteries in the reverse order.
As soon as the new batteries are placed and

the battery tray is closed, the batteries have
fo be charged.

3.2.2 Cleaning the batteries

Dry batteries are maintenance free. Still, you have to pay attention to the following matters:
Keeping the batteries clean and dry: dirt and water may cause a leak, causing the capacity of the batteries to decrease.
Cleaning the terminals: after cleaning, grease them with acid-free Vaseline.

Never completely deplete the batteries! This can seriously damage the batteries and considerably
decrease their life span.

3.3 Driven wheels
To ensure proper operation of the wheelchair, it is very important that the tyres are kept at the correct pressure.

Soft tyres yield less than optimum driving for the wheelchair. It also takes more energy to move the wheelchair
forward, putting a heavier load on the batteries. Moreover, when driving on soft tyres, tyre wear is unnecessarily
great.

See 'technical specifications' for the correct tire pressure.

When pumping the tires up, note that the pressure may never exceed the maximum specified value
provided in the ‘technical specifications’ table, or as indicated on the side of the tire.
When in doubt, contact your dealer/supplier.

See the 'maintenance table' for the inspection of the tyres.

3.3.1 Tirerepair on driven wheels

When repairing or replacing an inner tube on a driven wheel, the neutral should not be switched off, so that the
wheel does not turn.

Repair a flat tyre as follows:

Support the wheelchair so that the wheel is off the ground.

Pull out the valve to completely deflate the tyre.

Unscrew the central wheel bolt with box spanner 17 and remove the wheel.
Loosen the Allen bolts using an Allen key with a width of 6 mm.

Remove the front of the rim half.

Remove the inner tube and the tyre from the rim.

Remove the inner tube from the tyre, for repair or replacement.

Repair the inner tube or replace it.

Version 2012v1 13



Maintenance

Refit the tyre (with repaired or new inner tube) as follows:
Place the inner tube in the tyre.

Pump the inner tube up a little.

Slide both tube and tyre onto the rim.

The valve should fall into the notch in the rim.

Slide the rim half onto the wheel.

Hand-tighten the Allen bolts.

Ensure that the inner tube is properly positioned on the rim.

A Make sure that the inner tube is not jammed between the two rim halves.

Tighten the Allen bolts using an Allen key.

Pump the inner tube up, see ‘technical data'.

Place the wheel on the axle.

Provide the wheel bolt with Locktite 248 and use a torque wrench to tighten the bolt to 50Nm.
Remove the support from under the wheelchair.

The wheelchair is ready for use.

3.3.2 Replacing the tyre on the driven wheel

When replacing the tyre of a driven wheel, do not switch off the neutral, so that the wheel does not turn.
Replace as follows:

Support the wheelchair so that the wheel is off the ground.

Pull out the valve to completely deflate the tyre.

Unscrew the central wheel bolt with box spanner 17 and remove the wheel.

Loosen the Allen bolts using an Allen key with a width of 6 mm.

Remove the front of the rim half.

Remove the inner tube and the tyre from the rim.

Remove the inner tube from the tyre, for repair or replacement.

Fit the new tyre as follows:

Place the inner tube in the tyre.

Pump the inner tube up a little.

Slide both tube and tyre onto the rim.

The valve should fall into the notch in the rim.

Slide the rim half onto the wheel.

Hand-tighten the Allen bolts.

Ensure that the inner tube is properly positioned on the rim.

Make sure that the inner tube is not jammed between the two rim halves.

Tighten the Allen bolts using an Allen key.

* Pump the inner tube up; see 'technical data'.

Place the wheel on the axle.

Provide the wheel bolt with Locktite 248 and use a torque wrench to tighten the bolt to 50Nm.
Remove the support from under the wheelchair.

The wheelchair is ready for use.

14 Version 2012v1



Maintenance

3.3.3 Replacing the driven wheel

When replacing the driven wheel, make sure not to switch
off the neutral, so that the wheel does not turn.

Replace as follows:

Support the wheelchair so that the wheel is off the ground.
Remove the cap (B) by unscrewing the (3 mm Allen) screw (A).
Using a box spanner with width of 17 mm, unscrew bolt (C) with
the washers.

Remove the complete wheel (D) from the output shaft of the
drive unit.

When the drive wheel is removed, a key (E)
may come loose or remain in the rim. This
key must be slid into the key way of the
output shaft of the drive unit.

If no key is fitted, this will cause drive
problems.

Fit the (new) wheel as follows:
Apply a layer of grease on the output shaft (F) of the drive unit.
Place the entire wheel on the output shaft of the drive unit.

Make sure the notch in the rim falls over the key.

Apply a few drops of thread-locking adhesive (Locktite 248) on bolt (C).

Screw the bolt with the washers into the threaded hole of the output shaft of the drive unit and use a torque wrench to
tighten the bolt to 50Nm.

Fasten the cap (B) by tightening the (3 mm Allen) screw (A).

Remove the support from under the wheelchair.

The wheelchair is ready for use.

3.4 Swivel wheels
To ensure proper operation of the wheelchair, it is very important that the tyres are kept at the correct pressure.

Soft tyres yield less than optimum driving for the wheelchair. It also takes more energy to move the wheelchair
forward, putting a heavier load on the batteries. Moreover, when driving on soft tyres, tyre wear is unnecessarily
great.

See 'technical specifications' for the correct tire pressure.

provided in the ‘technical specifications’ table, or as indicated on the side of the tire. When in doubt,

f} When pumping the tires up, note that the pressure may never exceed the maximum specified value
contact your dealer/supplier.

See the 'maintenance table' for the inspection of the tyres.

Version 2012v1 15



Maintenance

3.4.1 Tyre repair for swivel wheels

Repair a flat tyre as follows:

Support the wheelchair so that the wheel is off the ground.

Pull out the valve to completely deflate the tyre.

Loosen the wheel bolt using an open-ended spanner with a width of 13 mm and stop the bolt with the same open-ended
spanner.

Slide the wheel out of the fork. Watch the washers that come free: collect them so they will not be lost.

Loosen the wheel bolts using an Allen key with a width of 5 mm. Separate the rim halves.

This will release both tyres, allowing the valve to be slid out of the rim half.

Remove the inner tube from the tyre.

Repair the inner tube or replace it.

Refit the tyre (with repaired or new inner tube) as follows:
Place the (repaired or new) inner tube in the tyre.

Stick the valve through the opening in the rim half.

Slide the other rim half over the hub of the wheel.

Screw both rim halves together with the Allen bolts.

A The inner tube must not be jammed between the two rim halves.

Tighten the wheel bolts.
Pump the tyre up.
Replace the wheel in the fork, in the reverse order of disassembly.

3.4.2 Replacing the tyre on the swivel wheel

Replace the tyre as follows:

Support the wheelchair so that the wheel is off the ground.

Pull out the valve to completely deflate the tyre.

Loosen the wheel bolt using an open-ended spanner with a width of 13 mm and stop the bolt with the same open-ended
spanner.

Slide the wheel out of the fork. Watch the washers that come free: collect them so they will not be lost.

Loosen the wheel bolts using an Allen key with a width of 5 mm. Separate the rim halves.

Separate the rim halves.

This will release both tyres, allowing the valve to be slid out of the rim half.

Remove the inner tube from the tyre.

Fit a new tyre as follows:

Place the inner tube in the tyre.

Stick the valve through the opening in the rim half.
Slide the other rim half over the hub of the wheel.
Screw both rim halves together with the Allen bolts.

c The inner tube must not be jammed between the two rim halves.

Tighten the wheel bolts.
Pump the tyre up.
Replace the wheel in the fork, in the reverse order of disassembly.

16 Version 2012v1



Maintenance

3.4.3 Replacing the swivel wheel

Replace the swivel wheel as follows:

Support the wheelchair so that the swivel wheel is off the ground.
Remove the plastic cover cap (A) using a screwdriver.

Loosen nut (B) using a box spanner with a width of 17 mm.
Remove the complete swivel wheel (C) from the ball head.
Watch the washers under the nut and make sure that they are
not lost.

Fit the (new) swivel wheel in the reverse order.

3.4.4 Replacing the swivel wheel

Replace the swivel wheel as follows:

Support the wheelchair so that the wheel is off the ground.
Loosen the shaft (A) and the locking nut (B) using two open-
ended spanners with a width of 13 mm.

Hold the wheel (C) tight and remove the shaft with the washers.
Take the wheel out of the fork.

Fit the new wheel in the reverse order.
The locking nut must be tightened correctly:
the screw thread of the shaft must be clearly
visible through the locking ring. If the wheel
is not placed properly, this can lead to very

dangerous situations for the user.

After fitting the wheel, remove the support from under the
wheelchair: the wheelchair is ready for use.

Version 2012v1

17



Maintenance

3.4.5 Replacing the ball-head bearings

Replace the ball-head bearings as follows:

Support the wheelchair so that the swivel wheel is off the ground.
Remove the complete swivel wheel; see 'replacing swivel wheel'.
Remove the bearings (A) from the bush (B).

Check the bearings for signs of wear or damage.

Fit the (new) bearings in the reverse order.

After mounting the swivel wheel, remove the support from
under the wheelchair: the wheelchair is ready for use.

3.4.6 Replacing the fork of the swivel wheel

Replace the fork of the swivel wheel as follows:
Support the wheelchair so that the swivel wheel is off the ground.
Remove the wheel from the fork; see 'replacing the swivel wheel'.

Remove the fork from the ball head; see 'replacing the swivel wheel'.

Fit the (new) fork in the reverse order.
After fitting the complete swivel wheel, remove the support.
The wheelchair is ready for use.

3.5 Replacing the shock breaker

Replace the shock breaker as follows:

Support the wheelchair under the battery tray so that both drive
wheels remain on the ground.

Loosen the cap nut (A) using an open-ended spanner with a
width of 17 mm.

Unscrew the bolt (B) and remove the bolt and the washer.

The shock breaker will come loose.

Carefully pull the shock breaker (C) from the threaded end (D).

Replace the shock breaker as follows:

Slide the shock breaker onto the threaded end (D).

Place cap nut (A) and hand-tighten.

Push the bolt (B) with washer through the eye of the shock
breaker (C) and hand-tighten the bolt.

Securely tighten the bolt and the cap nut.

Remove the support.

The wheelchair is ready for use.

18

Version 2012v1



Maintenance

3.6 Replacing the covers
3.6.1 Removing/fitting the covers

Remove/fit the covers as follows:

Remove the front cover (A), the side covers (B) and the mud
guards (C) by unscrewing all screws from the front cover, the side
covers and the mud guards with an Allen key with a width of 4
mm on both sides of the wheelchair.

Remove the upper cover (D) from the battery tray by unscrewing
the screws of the upper cover with an open-ended spanner with a
width of 10 mm.

Remove the front cover (E) from the battery tray by unscrewing
both star screws (F).

Fit the covers in the reverse order.

Version 2012v1

19



Maintenance

3.7 Replacing drive and components

3.7.1 Replacing tube under the drive unit

Replace the tube under the drive unit as follows:

Support the wheelchair under the battery tray so that both drive
wheels remain on the ground.

Remove the shock breaker; see 'replacing shock breaker'.
Loosen the bolts (A) with washers.

Loosen the bolt (B) and remove the bolt and the nut (C) with the
washers. The tube (D) will come loose.

Mount the (new) tube in the reverse order.
After mounting the tube, remove the support. The wheelchair is
ready for use.

3.7.2 Replacing the drive unit

Replace the drive unit as follows:

Support the wheelchair under the battery tray so that both drive
wheels remain on the ground.

Remove the protective cover at the front and the relevant side
cover, see 'replacing covers'.

Remove the driven wheel; see 'replacing driven wheel'.
Remove the shock breaker; see 'replacing shock breaker'.
Remove the tube from under the drive unit; see 'removing tube
under drive unit'.

Pull the motor cable connector (A) of the relevant drive unit out of
the power module.

Lead the motor cable out through the notch in the battery tray.
Loosen the Allen bolt (B).

Remove the neutral handle (C).

Loosen the nuts (E) from the three bolts (D) using two open-ended spanners with a width of 13 mm.

Firmly hold the drive unit (F) (support if necessary) and carefully remove the three bolts with the washers, with which the
drive unit is mounted to the side frame.

Remove the drive unit.

Mount the (new) drive unit in the reverse order.

After installing the drive unit, remove the support. The wheelchair is ready for use.
The drive unit of the 6 km/h wheelchair is different to that of the 10 km/h wheelchair.
However, the replacement is the same.

In connection with agreements concerning warranties with the supplier of the drive unit, it is NOT
permitted to disassemble the drive unit: each separately delivered part of the drive unit will be
immediately returned and the warranty stipulations will become null and void.

20 Version 2012v1



Maintenance

3.7.3 Replacing the side frame

Replace the side frame as follows:

Support the wheelchair under the battery tray so that both drive
wheels remain on the ground.

Remove the drive unit; see 'replacing drive unit'.

Remove the swivel wheel; see 'replacing the swivel wheel'.
Loosen bolt (A) a few turns, using an open-ended spanner with a
width of 10 mm.

Remove the side frame (B) by taking it to one side.

Fit a (new) side frame as follows:
Apply a layer of grease to the hinge pin (C).
Put the hinge pin into the bush of the base frame.

Hand-tighten bolt (A).
Tilt the side frame a little and pull it out sideways to make sure the bolt is properly locked into the
groove of the side frame. If the bolt is secure, the side frame should hinge freely, but cannot be
pulled out of the bush.

Tighten bolt (A) using an open-ended spanner with a width of 10 mm.

Continue the assembly by fitting the drive unit; see 'replacing drive unit'.

3.7.4 Replacing carbon brushes

Replace the carbon brushes of the drive units as follows:
Support the wheelchair under the battery tray so that the drive
wheels are clear of the ground.

Remove the protective cover from the power module; see
‘replacing the covers’.

Pull the motor cable connector (C) of the relevant drive unit from
the power module.

Lead the motor cable out through the notch in the battery tray.
Loosen the bolt of the relevant shock breaker; see ‘replacing the
shock breaker'.

Loosen the locking bolt of the hinge pin of the side frame a few
turns; see 'replacing side frame'.

Pull the side frame forward a little: it does not need to be
completely removed. This will create a space between the side
frame and the battery tray.

Using a screwdriver, unscrew the plastic screw cap (A) from the carbon brush holder.
Carefully hold on to the connection (B) of the carbon brush, and pull the carbon brush out of the housing.

Inspect the carbon brush and replace if necessary.

Through the open carbon brush holder, inspect the collector on the anchor of the motor.

If the collector is seriously worn, replace the entire drive unit.
Do NOT make repairs on the drive unit, because this will render the warranty null and void.

Place the carbon brush in the holder. this can be done in one way only!
Place the carbon brush connection in the carbon brush holder so that a flat assembly is created.

Screw the plastic screw cap onto the carbon brush holder.

Replace the side frame in the proper position; see 'replacing side frame'.

Fit the other parts in the correct way, see the relevant paragraphs.

Version 2012v1

21



Maintenance

3.8 Electronic components
3.8.1 Working on the electrical system

Remove both fuses from the battery
compartment before carrying out any work
on the electronic system.

Remove the fuses as follows:

Unscrew both crosshead screws (A).

Remove the front cover from the battery tray (B).
Remove both fuses (C).

After the work has been done, replace the fuses in the
reverse order.

3.8.2 Replacing the 'DX' controller

fi Remove the fuses, see § 3.8.1.

Replace the 'DX' controller as follows:

Push the lock (B) in and simultaneously pull the plug (A) out of
the controller.

Unscrew both screws (C) and the washers, using a Phillips
screwdriver PH-2.

Remove the 'DX' controller (D).

Install a (new) controller in the reverse order.
Replace both fuses: the wheelchair is ready for use.

22

Version 2012v1



Maintenance

3.8.3 Replacing the ‘Shark’ controller

f} Remove the fuses, see § 3.8.1.

Replace the ‘Shark’ controller as follows:

Push the lock (B) in and simultaneously pull the plug (A) out of
the controller.

Unscrew the screws (C) and the washers, using a Phillips
screwdriver PH-2.

Remove the ‘Shark’ controller (D).

Install a (new) controller in the reverse order.
Replace both fuses: the wheelchair is ready for use.

3.8.4 Replacing the power module

f} Remove the fuses, see § 3.8.1.

Replace the power module as follows:

Unscrew both Allen screws (A) using an Allen key with a width of
4 mm.

Remove the protective cover (B) from the power module.

Pull the connectors (C to E) out of the power module.

Unscrew both Allen screws (F) using an Allen key with a width of
4 mm.

Remove the power module (G).

Install a (new) power module in the reverse order. Replace
both fuses: the wheelchair is ready for use.

Version 2012v1 23



Maintenance

3.9 Compact lighting

3.9.1 Replacing the front light

Replace the front light as follows:
Pull the reflector (A) off the holder (D).

Hold the rubber seal (C) tight so that it cannot get lost.

Unscrew the LED bulb (B) from the fitting.

Replace the new LED bulb in the reverse order.

3.9.2 Replacing the rear light

Replace the rear light as follows:
Pull the reflector (A) off the holder (D).

Hold the rubber seal (C) tight so that it cannot get lost.

Unscrew the LED bulb (B) from the fitting.

Replace the new LED bulb in the reverse order.

3.9.3 Replacing the flashing light

Replace the flashing light as follows:

Pull the reflector (A) off the holder (D).

Hold the rubber seal (C) tight so that it cannot get lost.
Unscrew the LED bulb (B) from the fitting.

Replace the new LED bulb in the reverse order.

24

Version 2012v1



Maintenance

3.10 Cleaning

Removing dry dirt
Upholstery, metal parts and frame parts can usually be cleaned easily with a dry soft cloth.

Removing mud and/or other wet dirt
Parts that are soiled with wet dirt are best cleaned by first wiping the dirty parts with a wet sponge and then wiping
them dry with a dry soft cloth.

Upholstery
Clean with a damp cloth and household soap. After removing the dirt, rub the cleaned parts dry with a soft dry
cloth.

— Also do not use organic solvents such as thinner, dry-cleaning naphtha, or white spirit.
—  Be careful with water near the electronic system.
— Do not dry clean, iron or spin.

c —  Never use abrasive or aggressive cleaning products. They may scratch the wheelchair.

Version 2012v1 25



Troubleshooting

4 Troubleshooting

4.1 'DX' faultfinding table

Check the malfunction/signal with the aid of the following list.

the wheelchair

does not move.

Signal Possible cause Remedy
ON/OFF light The controller plug is not properly inserted | Insert the plug properly in the ‘power module'
does not go on: |in the 'power module'. (DX BUS).

The DX power module is behind the cover that is
on the outside under the chair against the battery
tray.

Both fuses are defective

Replace the defective fuses.

The batteries are not properly connected.

Check the connections.

A connection of the batteries is loose.

Secure the connection.

ON/OFF light:
flashes once

DX module faulty.

Replace one or more modules. The "on/off" LED
indicates the condition of the entire system.

The modules all have a separate status LED:

in this way, you can see which one is faulty.

ON/OFF light:
flashes twice.

DX accessory faulty.

The module displays a fault as a result of a
programming fault or short circuit and/or overload
of the accessories.

The (optional) electrical high/low adjustment is
not in the lowest position. The LED flashes twice
to indicate that the speed limitation has been
switched on: the wheelchair will drive
considerably more slowly.

ON/OFF light:
flashes three
times

The left-hand motor (m1) connection is
faulty or loose

Check the connection and secure it

The left-hand motor (m1) is defective

Replace this motor.

Short circuit in the left-hand motor (m1)
connections.

Correct the connections.

Defective power module output.

Check the motor for a defect: an output of the
power module will only become defective through
a defect in the motor itself.

Only replace the power module if the fault occurs
immediately upon switching the unit on. If the
fault occurs when you are starting to drive, the
entire left-hand motor circuit is causing the fault.
In this case, replace the entire drive unit
concerned.

ON/OFF light:
flashes four
times

The right-hand motor (m2) connection is
faulty or loose.

Check the connection and secure it

The right-hand motor (m2) is defective

Replace this motor.

Short circuit in the right-hand motor (m2)
connections.

Correct the connections.

Defective power module output.

Check the motor for a defect: an output of the
power module will only become defective through
a defect in the motor itself.

Only replace the power module if the fault occurs
immediately upon switching the unit on. If the
fault occurs when you are starting to drive, the
entire left-hand motor circuit is causing the fault.
In this case, replace the entire drive unit
concerned.

26

Version 2012v1




Troubleshooting

| Signal

Possible cause

Remedy

ON/OFF light:
flashes 5 times

The left-hand parking brake (m1)
connection is faulty or loose.

Correct the connection.

The left-hand parking brake (m1) is
defective.

Replace the drive motor.

ON/OFF light:
flashes 6 times

The right parking brake (m2) connection is
faulty or loose.

Correct the connection.

The right-hand parking brake (m2) is
defective.

Replace the drive motor.

ON/OFF light:
flashes 7 times

The battery voltage is low, or the batteries
are flat or bad

Charge the batteries or replace them.

Note:

If the voltage is low (< 12 V) the electronics will
not work properly. A number of random LEDs of
the ‘DX’ controller flash and the wheelchair will
not function.

ON/OFF light:
flashes 8 times

The battery voltage is high, above 32 V.

This usually occurs during (trickle) charging.
Frequent occurrence will result in a defective
power module. Set the charger correctly.

ON/OFF light:
flashes 9 times

'‘BUS low' fault: cable breakage (in one of
the DX bus cables) or short circuit in the
DX bus system (entrances to the modules)

Check the cables and the modules and replace if
necessary.

ON/OFF light:
flashes 10 times

Bus high fault: usually a communication
fault caused by one of the DX bus cables
or DX modules (entrances to the modules)

Check the cables and the modules and replace if
necessary.

ON/OFF light:
flashes 11 times

'STALL' overload fault:
A motor is continually demands too much
power.

Check the drive units.

Note: This fault is often caused by taking
obstacles that are too high, or driving against
walls, and door frames, etc.

This fault may also be caused by a difficult turn
from a standing position. Check the weight
distribution of the chair.

ON/OFF light:
flashes 12 times

System does not 'fit'.
System modules are not compatible.

Program the entire drive system for the relevant
wheelchair with the aid of the DX-Wizard
program on the PC.

Always confirm the programming by switching the
wheelchair on and off.

Note:

If all the plugs are connected properly and you have used the troubleshooting list but not found the cause, contact
the Service Department of Handicare.

A\

Before changing DX bus cables, fuses and/or modules, remove both fuses from the battery
compartment (see 8 3.8.1), so that the system is dead.

Version 2012v1

27



Troubleshooting

4.2 ‘Shark’ faultfinding table

Check the malfunction/signal with the aid of the following list.

| Signal Possible cause Remedy
ON/OFF light User error This is probably a 'STALL' timeout.
flashes once. Place the joystick in neutral and try again
ON/OFF light Battery fault Check the batteries and the cabling
flashes twice Charge the batteries or replace them.
ON/OFF light The left-hand motor (m1) connection is Check the motor connections and cabling.
flashes three faulty
times The left-hand motor (m1) is defective Replace this motor
ON/OFF light The connection of the right-hand motor Check the motor connections and cabling.
flashes four (m2) is faulty.
times The right-hand motor (m2) is defective Replace this motor
ON/OFF light: The left-hand parking brake (m1) Correct the connection
flashes 5 times connection is faulty or loose.

The left-hand parking brake (m1) is Replace the parking brake

defective.

ON/OFF light: The right parking brake (m2) connection is | Correct the connection
flashes 6 times | faulty or loose.

The right-hand parking brake (m2) is Replace the parking brake

defective.
ON/OFF light There is a fault in the controller Check the connections of the Shark bus cables,
flashes 7 times fuses and/or modules and correct as necessary.

If a fault signal is still present after this, replace
the controller.

ON/OFF light There is a fault in the power module Check all connections and correct as necessary

flashes 8 times If a fault signal is still present after this, replace
the power module.

ON/OFF light There is a communication fault in the Shark | Check the connection and correct it if necessary.

flashes 9 times system. If a fault signal is still present after this, replace
the controller.

ON/OFF light Unknown fault Check all connections and correct as necessary

flashes 10 times Consult a service engineer.

ON/OFF light System does not fit'. Check that the type of the controller corresponds

flashes 11 times | System modules are not compatible. with the power module.

Replace one of the two if necessary.

Note:
If all the plugs are connected properly and you have used the troubleshooting list but not found the cause, contact
the Service Department of Handicare.

Before changing Shark bus cables, fuses and/or modules, remove both fuses from the battery
compartment (see 8 3.8.1), so that the system is dead.

28 Version 2012v1



Technical specifications

5 Technical specifications

5.1 Product specification sheet of the Yes-Series
| Manufacturer: Handicare®
SPECIFICATIONS PUMA
Segment indoor/outdoor
DIMENSIONS
Axle configuration FWD RWD
Maximum user's weight kg 160 160
Batteries Ah 40/56/73 40/56/73
Total weight excluding batteries kg 82 82
Total weight including batteries kg 112 (40 Ah) 112 (40 Ah)
Total length mm 1050 1100
Total width mm 650 650
Seat angle ° 2-7 2-7
Seating depth mm 440 - 520 440 - 520
Seat width mm 380 - 525 380 - 525
Seat height excluding cushion mm 420 - 500 420 - 500
Seat height including cushion mm 490 - 570 490 - 570
Back angle ° 89 -118 89 - 118
Back height mm 520 - 570 520 - 570
Lower leg length mm 330 - 560 330 - 560
Armrest height mm 220 - 290 220 - 290
From front of armrest to back rest mm 370 - 450 370 - 450
Diameter of swivel wheels (internal) mm 250 x 50 250 x 50
Diameter of swivel wheels (external) mm 260 x 85 260 x 85
Diameters of drive wheels mm 350 x 80 350 x 80
Tyre pressure of swivel wheels bar 2.5 bar 3.5 bar
Tyre pressures of drive wheels bar 3.5 bar 3.5 bar
PERFORMANCE
Maximum speed km/h 6/10 6/10
Range of action (ISO 7176-4) km 50 (73 Ah) 50 (73 Ah)
Dynamic stability ° 6 (10,5%) 10 (18%)
Maximum slope ° 12 (21%) 12 (21%)
Obstacle height mm 80 80
Obstacle height with curb climber mm - 100
Ground clearance mm 80 80
Ground clearance in connection with electrical high/low, ZH 480 mm L L
Ground clearance in connection with electrical high/low, ZH 495 mm L L
Ground clearance in connection with electrical high/low, ZH 510 mm L L
Turning radius (ISO 7176-5) mm 600 960
ELECTRICAL OPTIONS
Electric back adjustment ° 88 - 120 88 - 120
Electric tilt adjustment ° 4 - 40 4 - 40
Electric tilt adjustment ZH 540 e L L
Electric tilt adjustment ZH 525 e L L
Electric tilt adjustment ZH 510 e L L
Electric tilt adjustment ZH 495 o L L
Electric tilt adjustment ZH 480 o L L
Electrical high/low mm 0 - 305 0 - 305
Electric leg rest adjustments ° 6-70 6-70

Version 2012v1




Technical specifications

CERTIFICATES

CE

EN 12182 (1997)

EN 12184 (1999)

Classes

ISO 7176-19

= v v} = =2y =y

2w = ==

COLOUR OF FRAME/COVERING

Blue/grey

Blue/yellow

2 [

< [

Ice-blue

Grey

Black

Orange

OPTIONS

Sedeo seat options

Standard, comfort or electric leg rests

Central leg rest

Swing-away joystick bracket

Special controls

Compact lighting and direction indicators

Indoor swivel wheels and tyres

Outdoor swivel wheels and tyres

Spring-loaded swivel wheels

TSD - Telescopic Safety Device

(10 km/h)

Detachable curb climber

Mud guard extension for rear-wheel drive

Worksheets

Hip belt

Stick holder

Mirror

Special modifications on request

P = = = = = = = = = = = = = =) =) =

P = D=2 =2 P=a =2 =2 P = = = = =2 =2 =2 =2

30

Version 2012v1




Technical specifications

5.2 Measurements legends
AH Armrest height Distance from top/side of seat to top of
armrest.
LW  Leg rest width Distance between the leg rest tubes.
TW  Total width Distance between the widest points of ZB
the wheelchair.
FW  Foot-plate width ~ Width of the foot plate, excluding the
cover caps and the mounting parts. k
SW  Seat width Shortest distance within the seating AH
unit. This may be: between the side
panels or between the armrests.
SH Seat height Distance between the centre of the
front of the seat to the ground.
Measured at a seating angle of 3.5° ZH : ° :
Increasing the seating angle will result 2 BT %
in an increased seating height by s
approx. 0.5 cm for every degree. 5
BB
B
LD Depth of leg rest  Positions of the leg rests in forward and
backward directions.
AL Leg rest angle Angle of the leg rest in relation to the
seat.
HPB  Height of push Distance between the top of the push
bar bar and the ground.
HRD  Depth of head Positions of the head rest in forward
rest and backward directions.
HH Height of head Distance between the bottom of the
rest head rest and the top of the back rest.
BA Back angle Angle of the back rest in relation to the
seat.
AF Foot-plate angle  Angle of the foot plate in relation to the
leg rest tube.
SA Seat angle Angle of the seat in relation to the
ground.
The seating height increases by 0.5 cm
with every degree.
LL Lower leg length  Distance from top of seat to the foot
plate.
TH Total height Distance between the highest point of
the wheelchair and the ground.
TL Total length Distance between the front of the foot
plate and the very back of the
wheelchair.
AD  Armrest depth Positions of the armrests in forward and
backward directions.
T Dimensions for Frame dimensions after removing all
dim. transport easily removable parts and, if possible,
folding the back rest down.
BH Back height Distance from top of seat to top of back
rest.
SD Seat depth Distance from centre bottom of back

rest to centre front of seat.

Version 2012v1




Technical specifications

53

54

Glossary

A setting is only carried out once.

A setting may comprise a number of actions, usually involving tools.

An adjustment may be carried out more than once.

An adjustment does not take much effort and is easily carried out.

An adjustment may be made by the user, the attendant or a therapist.

An adjustment that is permanently adjustable by the user is indicated by PAU.

An adjustment that is permanently adjustable by the attendant or the therapist is indicated by PAT.

A number of parts for Yes-Series wheelchairs are available with different dimensions.

After delivery, these parts cannot be adjusted by the user or the dealer.

A setting or adjustment may be carried out in steps or variably.

If the adjustment is variable, the range is indicated by the word “to”.

The words “or” or a “-” (dash) mean that only the values indicated are adjustable or available.

The dimensions in the tables are in centimetres and have a tolerance of 1 cm.

The degrees in the tables have a tolerance of 2°.

To transport the wheelchair, various parts, such as leg rests, armrests and head rest can be removed; the back
rest of the Sedeo seating system can be folded down. The minimum measurements for the wheelchair in this
situation are indicated as “dimensions for transport”. The corresponding weight is the “heaviest part to be
transported”.

The stability of the wheelchair depends largely on the extent to which the seating system can be set or
adjusted. The stated values indicate the stability with the standard delivered setting of the relevant wheelchair.
The ground clearance of the wheelchair indicates the height of the free space between the front and rear
wheels of the wheelchair. This is important when taking obstacles, such as a threshold or a kerb.

The maximum obstacle is the maximum height of the threshold or kerb that can be taken by the wheelchair.
The turning circle is the space needed by the wheelchair to make a turn. This circle is expressed as a diameter.
The minimum turning space is the space needed by the wheelchair to make a 180° turn, whereby reversing is
allowed (like a car when turning in a street). When reversing one or more times, less space is needed to make
a turn compared to making a full turn in one direction.

Electrical diagrams

The electrical connection diagram of the electronic installation is located on the inside of the cover of the battery
drawer.

32

Version 2012v1



Technical specifications

5.4.1 Electrical connection diagrams for ‘DX’ and ‘Shark’

N

o o

ZWART/ BLACK
ZWART/ BLACK

ROOD/ RED

BLAUW BLUE

DXPOWE R MODULE

R
A 50
0 O
—0O ®—
J
w S| S
3l al I S
A HE
HEIRAR=
SHEHE
[
=1 Ul | [+
M1 DX ++4+ —— M2
BUS o au

ART.NR.: 008.00000.021J

Version 2012v1



Technical specifications

Electrical wiring diagram for 'DX' Standard

54.2

. 8100°GS¢00
51095000 N L NOISNBLKG XD 4N GLT X
MIN GL'L Xa
& &
(eyowiau
XQ 40 poejsul ‘jouondo) - (jouondo ‘11 10°'G5£00)
(8120°55£00) mw“ommwmmm 6010°G5£00 LINN TOYINOD INVAN3LLY
LINA T04INOD dOL 378vL dnpuwsmod Xa
LN @ z m L + + - - N
22w e (wee® e
a AVT
5 AVIVRUAVAVAVAVAVARR I [ VAVAVATRVAVAVIVA!
| | 20 £0| L 110
GZ¥0'GSC00 + - [ : ! : o ’ N8 WANg + -
sjowasy xq < s
g 18 12 |3
a3y 'ANg by < v < NMO¥E sANg
3 |3 |3 |3

MOTI3A ZANG'0

MOTTIA 'BANG 0 ) MOTT3A BNNG'O

MOTI3A WANG'D

YoUMS 230ug

8100°GS¢00 W G/'L S0££001 Y069
8100°G5¢00 W G/t | 9¥¥0°GS£00 v089
peypibaiul 89P0 | 8Z¥0°GSE00 o.4dr
paypubetul 8|qod | 91¥0°G5£00 Uy

(x1) €L00°S5£00 W |
(x1) 8L00°G5$00 W G/°L | 81Z0°GGe00  do) 8|qol

pepubelul B1QP0 | 2ZZ0°GGL00 Y014 uydieq

YZ—8110006
PJIDPUDYS
XQ 8100'65¢00 W G/'L | SZH0'GGL00 xa

So11oS—Sa Lk

8l00°G5£00 W GL°L | 61¥0°SSE00 uydioq

8100°G5£00 W G/ L110°GS£00 nav

s|qp) shg oadA| ajoway

MOTT3A WAS'0

MOTIIA WANG'0

v£¢0°00000°G50
‘SR 318V0 ¥3IMOd

o018 ‘2NN v0S 3SN4 a3y AN
018N [T | a3 e

60 80 L3 90 ! G0 ¥0
£10°00000°GS0
'S®'A 40071 Ad3lLvd

110012

z fisning | Kieypg

()
N

Yoyms exo.g

34

Version 2012v1



Technical specifications

ighting

for 'DX' L

iagram

d

iring

Electrical w

543

(yun Byl Jo yod)
Hun b
pJopuUD3IS JO4 BIG0] L ¥Z0006

) J

N3350 NAGL'D

]

JOVIE AASLD

WA ARSLD

ER/\EE]

0£0 620820 IS 120 920 522 s
i L 1HOR
HOLYOIANI HOLVIIANI ONILHOIT ONLLHIIT
ov3y INO¥4 vy INO¥4 0201°G5£00 .
SIS SIA %ww;ﬁmmmmmm a9
(uun 6By Jo 1i0d) ONILHOM SSINVH W1 SSaNaH e
Hun b ; : BRERRERRERERE [
PJOPUD)S JOJ 8|9DD | +Z0006 [ y v v YOV18 ANSLD EEMCRAEAY CEEEIEEEEE EE §£
J ] NS ARG u 9 NS R EliEilllensslzle |
\_ HOVIE ANGLD b Na390 ANSL D Na399 ARSL'O 7 AT SERERRER [
oo Lo S Sow e -
1o 010 [ s e
IWA IS 7V TS O LB e ocize 82 186
E
¥Z0 £20220 zs 120 020610 IS 8100°5S£00
Iy Iy Iy iy HIN G2 xa
HOLYOIONI HOLvIIaNI ONILHOIT ONLLHIIT M
ov3y INO¥4 vy INO¥4 §020 mmmw‘w
£100°55£00
- N L NOISN3LX3 Xd £200°65200
-
2100°55£00 LN L Xa X
N G/ xa - 6010'$S£00
8100 m.mmoo 3|npwiamod xa
s VUL VUWUU WU
N z s L+ + - - EQ
| g Ll
(s30wau §Z¥0°SG£00 & E @ (@] [@] B e 0@ L.v ﬁ +*
X@ 40 poajsul ‘jouondo) g —
(8120°55¢00)
1IN T0¥INOD dOL 318Vl [ [VAVAVR [UN
N _

MOTIIA Y

034 Ane

NOTIZA W50

AOTIIL WSO ) MOTTIA WSO

YOUMS oug

8100°G65£00 W G/

8100°S5200 W GL'L

pajpibajul a|qoo

pajpibajul a|goo

(1) £100°65500 W |
(x1) 8100°G5£00 W GL'L

G0££00L V069
9%%0°G5£00 V089
82505500 01dr]
9140°GS£00 uyo
8120°66e00  dol sjgoy

pajoibaiul 8|qpo

d¢—8110006

2220°GG£00 1014 ulydiog

8100°G5£00 W G/L'L

bunyb

2100°G6£00 W G/'L

xXd

8100°G5200 W /'L

6170'G5200 uydioq
L1LD0'GGE00 nav
S¢¥0'SS200 xd

SelieaS —SoLk

3|gpD sng

adk] sjowsy

_/

V£20'00000°5S0
'STe°A 378V0 H¥3IMOd

(jouondo “}110°55£00)
1INN TOYINOO INVAN3LLY

378 ANS + -

NMOLE Mg

6N, RED
6NN RED

6MM, BLACK
MM BLACK

NOTIZL KD

N

NOTIZL NG D

MOTTILNHS'

110010 60 80

z Meneg

A0 NS [ yoe 3oy |93
o ne [ oo o] o

£0 90 7 S0 ¥0

£10°00000°GS0

'S@°A dO0T AY3LlVE

L Aanog

/

YIOUMS &x0ug

Version 2012v1



Technical specifications

for 'DX' Back rest/Leg rest

iagram

d

iring

Electrical w

54.4

YV GL21006
G00Z ¥OLVNLDY 1711 D373 LS3d MOvE SSINAVH

T NSO 0V8 A0

¢£C1006
ASSY G00Z d0LVNLOV 1S3d XOova ANV 931

NNOHE ANPED VI8 AAYE'0

000'+9000°GS0

= o] HOL103NNOO 1S3¥9371 SSINAVH

T ARPED YOV1E ANYE'D R

2£21006
ASSY S00Z d0LVNLOV 1S3d XOve ANV 931

Sovie e L) LY Wose awera
06D ¢¥0

££21006

G00Z 4010n}o0 }sas ba| sseuloH

NNOHE ANPED

T ARRE D ImaAneC0

T£ZT1006
ASSY S00Z dOLVNLOV 1S3d XOve aNY 931

i oS |

| 0 L

= NS 555 155 00079000°550
£521006 HOLOINNDD 1SFHOIT SSINAVH

500z J010M20 1sas ba| ssauioH

NNOHE ANPE O NOHE WO

0521°95£00
bunuby yym 90

0¥11°G5£00
M3LAN d33dS
378v3 NOILO3NNOD

DV1E ANGLD

08Z1°GG£00
€9 HOLJ3INNOD dAvY

WYTD SSINYVH

V1B ANGL'D

I TIANGLD

33D ANGL'D

KA ANSLD

TiaEna WASLO

010 [sddd

Ty s oL
st

GEEIER 8 L 186

HOLO3NNOD dWv

08¢1°G6£00

8100°65£00
MIN GZ'L xa

(1puondo '} 110°55£00)
LINN TOMINOO LNVAN3LLY

1020°55£00
Nv10
£100'65£00

Py N 1 NOISN3LX3 XQ £200°5500

Asoﬂow 8100°66£00 HIAL X0
XQ 4o posjsu; ‘ouondo NS/l xa 6010°55£00

. 2100°55500

(8120°65£00) M e v ainpwiamod Xd

LINN T08INOD dOL 378vVL

GZ¥0'GS£00
|jowsy Xxa

NOTTIA NG

u ey

HOTTI NS0

oTIn s . AoTI ns's

Nl

YoUMS oxoug

v£Z0'00000'SS0

EAVAVAVR

3ma g

w NHOUB “he.

W RED
M. RED
BWNE. BLACK

AOTIIA SO

G

AOTIIA g0

HOTIIA NSO

378v0 d3mod

8100°G5£00 W /L S0$€00!t V069

8100°GG£00 W G/'L | 9¥+¥0'GG£00 v089
payosbaiul 21902 | 8Z¥0'GGE00 oudiq ‘S'eA
pajosbatur 21900 | 91%0°S5£00 [EITs)

(x1) £100°S6£00 W |

dvr—81 10006

oo e [ yoc 3gn |0 e

1sa4ba7

(x1) 8100°GG£00 W G/'L | 8120'55500  dol 2iqol 7

paypsbatul 81900 | 77Z0'66£00 P14 ulydioq

|

oo e [~ oo awme 7

,
B f . 112010 60 80 £2 90
1s2.430D¢g 810055800 W /'L | 6}¥0'S5£00 uydiog 7 £10'00000°G50 7
8100°G5£00 W G/'} | 1110°S5£00 noy ¢ hencg A 00T A¥3LLYE b Ashieg
X 8100°GG£00 W SL'L | SZr0'SSL00 xa

3|900 sng

SEIPEINESEYY

50k] sjowsy

GO 0

/

YOUNS 0.8

Version 2012v1

36



Technical specifications

/Back rest/Leg rest

ighting

for 'DX' L

iagram

d

iring

Electrical w

545

G00Z ¥OLVNLOV 1711 D373

VvV §/21006
1S3y OvE SSINUVH

5

THA ANPED SOV ANED

Z£21006
ASSY G00Z ¥OLVNLOY LS3¥ MOVB ANV 931

NMO¥E NNeE0 L] SOV ANO

YOLO3INNOD 1S3¥O3T SSINMVYH

000'¥9000'SS0

5

YONIE NAPE D

M NNPED 38 WSLo

221006
ASSY G00C ¥OLVNLOY LS3Y MOV ANV 931

LT Yovia wwe'o L~

059
£621006
500Z 4030MO0 js8s B3| SSBUIOH

NNMOHE ANPED NAGHE M50

)

S ANPED Sma ez

2£¢1006
ASSY G00T ¥OLVNLOY LS3¥ MOvEB ANV 931

NNOEE NPT i Nwowa ez

£521006
S00Z 103pMOD 3584 6| SSBUIDH

[Rse) 000°¥9000°GS0
YOLO3NNOD 1534931 SSINYVH

0¥ 1 1°G65£00
Y3LAIN 033dS
378v0 NOILOINNOO

(uun Bupyby Jo pod)
wun ubn H
pIOpUDYS Jo} 2Iq0D L$Z0006 = H
J ] NGO NRGLO g
¥ OVIE “NSL'D
IWAMNEL0 s ] L
220 125
ELL =R (R}
0821'5S£00
0€2 920620 20 820 %29 £20 £20 HOLOINNOD AV
1l L 1HOIY o
HOLYOIONI HOLYDIONI ONILHOM ONILHaN 080L°GS£00 062 1'SS¢00
e V3 INO¥4 S3M3IS SIA bunybl yym  9¥0 |
Jo yod) 378v0 ONILHON e WYTO SSINEVH elololelelbllelblolele o
Hun 346N X X BlafEllahllapREE @R
PADPURIS 10} 21900 1420006 J) ) e s ore s
NEO WELO TRELD TR eleizlzliglaklzlzlE [l
J J L 1 EEERRFEEEERE BBl
L SOVIE NELD NaTD NSL0 NI MASL'D il RREERRR [I[
UM 0 (| Swwnszo LS | LT imansco 1
19 €19 [ oo [ b4 il
ELL =R (R} z v cololLLLLBLZlslELOZ LT YL 9 L )
3

610 ®mfo ONQ® s

IEE)]
HOLYIINI
a3

06—8110006
1s24ba7

1Sa4»0Dg
bunybin
X{

g10 ®Nf0mf0® IS

0821°G5£00
HOLO3INNOD dWY

8100°GS£00
d% IE:)) 1431 HIN SLL Xa
¥OLVOIONI ONILHOM ONILHIIT 10Z0°SS£00
INO¥S ELEE] INO¥S W10
€100°65£00 (ipuondo ‘11 10°6G£00)
aa W L NOISN3LX3 X N LINN T0MINOD INVANILLY
Pop— & & £200°G5£00
(10w N SLLxa L0 8010°55£00
XQ 4o poaysu; ‘jouopdo) 8100°G5£00 sinpuLamog XQ
(8120°55£00) dIN SL°L Xa
LINN T0YINOD dOL 318vL
SZ$0'56£00
sowey Xa

AOTIA Ng

3 ng

ama ‘e

y Nwoxa NG

o

8100'GS£00 W GL°L S0£L001

V069

8l0D'GSE00 W GL'L | 9¥¥0°'SS£00

V080

paypabajul 8qp0 | 8Z¥0'SSE00

oudi

pejpibaiul 3|qP2 | 91%0°GS£00

uiyo

(X1) £100°GG£00 W |
(X1) 8LOD'GGE00 W SL°L | 81Z0'GSL00

do] a|qo]

paypiBeyul 219P0 | 22Z0°GGE00 1P

14 uydiog

8100°'G5£00 W Sl | 61¥0°GS£00

uydiog

81006500 W G/'L LLI0"GGE00

nov

8100°GGE00 W GL'L | GZ¥0'SSE00

xa

SO

oS —S9A

a|qp) shg adk

1 ejowsy

LLo0LD

BN BLACK
BN BLACK

BN RED
N RED

¥£20°00000°550
'S@A 378Y0 ¥3ImMOd

MO NSO MOTEA MHSD

M
N\

U2YMS @¥p.g

woom s [ ioc 353
g awe o aane

42 99

63 80

£10°00000°S50

z Kisypg 'S¥°A d001 AY¥3llve

| Kisyppg

Version 2012v1



Technical specifications

Electrical wiring diagram for ‘DX’ MBL Seat lift/MBL Tilt/Lighting/Back rest/Leg rest

5.4.6

177 Med

v G/T1006
S00Z ¥OLYNLAY LTL D313 1S3Y HOvE SSINUVH

7 ¥€¥1006 HOLYNLOV LTIl

Soviamea

Smawero

2£71006
aNy 931

s |
——"G R

7 e

SoviE TS

z 000'+9000°550
7] el HOLOINNOD 1534931 SSINMVH

o |

WHous S

)

ImaED

SSIN¥YH "TONI

2£21006
aNy 931

s C S
ot | Lo

gl
orEITo | |
| |
RS —
055 vy
£621006

orE N

500z 1010mP0 3501 Ba| SsauIDH

Fore

1 el

L£¥1006
HOLVNLOVY 1417 1v3S

8971006 ﬁJ
800 UOISUAXT YT 1085 .
i
D |

* | 2T wowwwers

ECEeT]

T

D) TR s | e
— + T T

o G L& S e e m——

zcz1006 £621006 4O10INNOD 1534937 SSINYH

ASSV S00Z ¥OLVNLOV 1S3y OvE NV 931

(uun Bugyby yo yiod)
JUN JUBI PIDPUDIS JoJ 2I9P) | 420006

500z sotomP0 3581 Ba| SSauIDH

) ] W G0

] HoB WL

) ®»S mS® 820 ®§u Ru®muo

ELCIELTET

| |
2 17

TTawRs

000"¥£000°GS0
1/H HOLIMSOHOIN S3A

RO LT

08Z1°GS£00
ONISNOH diY

9v0 fe
WOON OO sliven aNmon . ) ! 0821°G5£00
ES NG e INONS 000'G6000°GS0 ONISNOH AWy
(L1 °0313) 06Z1'5G£00
SLHOIT SSINVH bunyby Ly YO !
(uun Bunyby jo 1iod) WV1O SSINUVH b
nun by paopuoys Joy 31900 L ¥Z000OB V v OV WAAGLD SO RSO m
y ¥ e J GHWALD R 3 W
p SOVEWRGL O WIS WAREL WIS WAREL 7 m
s G e prepT 1
vio €19 ERRY)
LT : L LA
m6®mso$®$ 910 ®tum6® is
1 L L7 L1
HOLYIIANI UOLYOIONI ONLLHON ONLLHON 1020'55£00
oy N4 EiEC] BUTE} WY10
£100°GS£00 €100°S5£00 5 (puondo *1110'65£00)
W L NOISNILX3 XxQ = W | NOISN3LX3 Xd ©100°95£00 wn mw.w%omm%mm LINN T0MINOD LNVANILLY
s d
210055200 o HLN GLTL XA i 2
NGL' xa ¥£00'G5£00
dIN 2T Xa
SZ+0°5S£00
8j0Ws,
jowed xa 6010°65£00 @
(s10was ainpuwuakod Xa
XQ jo poajsur ‘jouoydo)
(8120°65£00)

LINN_ TOHINOD dOL 318vL

S

g

ELCU BT
Nz e ©‘4

¥/00'G5£00 W LT S0£€001 Y069
#/00'GG£00 W £'Z | 9¥¥0'GG$00 V089
<@N‘® ﬁ ﬁ©©©® ?:foo.m%moo Wy s
+ pajoibaiul 21god | 8Z%0'G5£00 0Jd
wm®L @@4 (x1) £100°65£00 W |
uﬁm =y x oD m + paypibaul 21902 | 91%0'55£00 uyo
@ u . uﬁ L @ 4 AxAﬁwmwﬁowﬁ.mmmmomomom mcnﬁ 8120'65$00  doy 3|qo]
HIL 19N O o aos | 222065500 1013 o
yuﬁ uﬁO S m 4 m } ¥/00'5G¢00 W £'Z | 61%0°'G5£00 uydieg
XQ 8100°GS£00 W S/l | 1110°GS£00 nov
=) L 3 m — m @% #/00'GG£00 W £'Z | GZ¥0'GS$00 xa
a|qp) sng adk| ajoway

Ty
S BLACK

e
e,

noTAANED

YOMS 8x0Jg

¥£20°00000°560
S'A 318V ¥IMOd

z fianog

0 [ ae geng | o
ia(éE azmne

62 80

1293 I S ¥0

£10°00000°550

‘S'9°A dOOT A¥3LVE | Kianog

Version 2012v1

38



Technical specifications

Electrical wiring diagram for ‘Shark’ Drive only

54.7

6411001
sj0Way MIDYS

| =81 10006
AlUQ 2ALQ YIDUS
SolJoS—SoLk

1od ojpupdes ou
(eyouley >upyg ul peaypubaiur)

dIN Sl Xd

0811001
a|NpoWIaMod >IDYS

5

70|

MOTT3A AN

a34 =WN9

318 N9 +

NMO¥8 NS

MOTT3A NNS'O

MOTTIA 2NNG*O ) MOTI3A WSO

yoyms axpig

N

seles—X 319v0 ¥3IMOJ

6MM?2, RED
6MM?, BLACK

VeLE 1006

MOTIIA ANS'O

()

MOTI3A WNS'0

MOTIIA NNG'Q

010 60 80

7 Kiepog ‘S'e'A d00T AMZLLYS

2108 2NN9 VoS 3SN4 a3y NN9
22018 ZNN9 VoS 3SN4 a3y ANg

¢

£0 90 7

10°00000°SS0

GO

[RASIRIES|

N

Yoyms ooig

Version 2012v1



Technical specifications

ighting

ive only/L

for ‘Shark’ Dr

iagram

d

iring

Electrical w

54.8

(un Bunyby jo nd)
Hun b
PIDpUD}S 4o} B|9PD | ¥ZD006

J )

N33O MNSLQ

0£d ®m3mmo® ¥S

L VI8 “ANGL'O

IIVW TFTVAIS
L20 9¢0 G2 £s

3RS L]

810

££85'55£00
d—z doo gy

1 L LHO
HOLVOIONI HOLVIIANI ONILHOM ONLHOMN 1941008
ovay ANO¥4 V3 INOM4 0801°35£00 JOuS 1995 F SN SSPUIDH
S3I3S S3A
(un Bunyby jo iod) ONILHOIM SSINYVH L
N e — _ 7 \T X
pIDPUDIS 40} 81900 1420008 — y v v ¥ovia MSLO oI NS0 J s 3o 1, geEcon! mumwsﬁ mwmmm
N3349 “WASL'O 034 WNSL'O 034 NS0 14 £ 4 L
L L ol o < . 378¥0 NOILO3NNOD
& SOV AL NaZO ANSLO G0 NGO C A I D e woamsrol - YOVI8HHSLO
oo L= | L0 FUHAANSLO 3LHN AN e J o Toionero] C
AR ¥10 zip bzl i e
,|. €
® @ @ ® [ EN
¥20 €20220 s 120 0Z06L0 IS

1431 1431 L1431
HOLVOIONI HOLVOIANI ONILHOM
EEN] ANO¥4 v

1602001

bunybr » Auo eauq
sjoway Z Hoys

d01—8110006
BURYDIT % AJUQ 2AL(Q
¢ APbYS

SEIPEINESEIN

L1431
ONLLHOM
INO¥4

dIN G'L 919p9snq >upys

(NOV Yum uonouiquiod ur Ajup)
7602001
8|gb) UORIBULOY NIV DYS

oteA NNSLD

(NOv yum uonouIqwod Ul Ajuo)
S¥62001
MIN G'L ||qoosng >ppys

(1puondo ‘c6DE0D1)
LINN TO¥INOD INVANILLY

YoHmMS oxpig

260£001
bunybn
LEBNd—YQ 2InpouLiamod Z >ous
S¥62001
v|elz|L @ n
ele _
ES wﬁ L2t gl #)
v W
i l'zo W lo
+ - HOTIA NS 38 N + -
MOTIIANWS'D MOTI3A NS0
womsaamgo [\ moms g T\ wormanso
WOTIA NG
( N [ IIENE]
vese1006 (3 (3
sapes—x 318V0 ¥Y3IMOd
worog g [0 o] amwamne
YOS 3snd
A0 ‘N E a3 g 7
|
010 62 80 1999 7 , S0
£10°00000°550
¢ fienog 'S'@°A dOOT AY3LLvE | Aispog

Version 2012v1

40



Technical specifications

for ‘Shark’ Back rest

iagram

d

iring

Electrical w

54.9

V G£Z1006
5002 HOLVNLOY LTIl 013 1S3 XOve SSINAVH
ETTeT o AT
O RO | e o
£v0
(m
P4PPUD}S 404 319PD L¥Z0006
L L N3O NNGL'D
L HOVI8 NNSL'O
2 “JIDYojRaLM BUIIqUIBSSSD LaUM
wwwero L L2 pejunow 99 0}
€£66°66£00 d—z doo diy Buisnoyioyosuuod
YN 3ToW3d
Qg0 620820 ¥S 120 920 520 £s
L Iy LHOY NI NHGL'D.
HOLYOIONI HOLVIIONI ONILHON ONLLHOM 1006
o3y ANO¥4 o3y INO¥4 0801°56£00 Buon joes ® @b ssauIoH unoI8 NNSL'D
SIS SIK 7
(pun BunyByy Jo 1od) ONLLHOM SSINYYH j
wun N 'd . 7 \T
PIDPUD}S 10} 8100 1420006 J ) ) o pone meco Y ¢ 3 ogzc001
L L N WNGLD J TEELe T v | v 9-9 999 dhv
y | z ! z i =
wwwsco L) 10T Twaweco L~ | i s T
713 €19 v10 Zio bl o o e
® ® ® ® N s ]
20 £20220 zs 120 029610 Is EREET
13 L 131 L
SoLvOINI HOLYOIONI oNILHON aNILHor
o3y FLISE) o3y IND¥4

£762001
sJonoy % bunybn
LZAW3H—Xa Pus

d91—-8110006

}Se10pg
¢ AHPYS
S8e5—Gak

(NoV UM UonouquIod Ut Auo)

Sv6200L
dIN G'L SI9POsnq Hpys

¥60£00}
8|qpy uo#IBULOY NIV AH4DYS

462001
sdojonjoy % buRybn
LZENG—)A 8INPOWIBMOd Z SHOUS

E=

HoTEn ' ANe

@

ane

0%l L'GGL00
¥3LWN a33dS
378v0 NOILOINNOD

Imewns  + WE

MO SO

sormnso [\ worskimso

NNONE NS

N

yoyms axpig

e Tk
S e Ew e
¢u” ”
| | 2 m
5 |3
VELE LODE
salas—x 318v0 ¥3IMod

[e]%e]

Z Kispog

oM [ e 3ony |0 e
LT R paves IR

£3 82

60 80 o]

€10°00000°650

'S®°A 4007 A¥3LIVE L Kienog

(NoV yym uonouiquies Ut Auo)
S¥6200L
4LW G'1 elqoasng sfioys

(puondo ‘c60£001)
1INA TTIOHINOD INVANILLY

Version 2012v1



Technical specifications

for ‘Shark’ MBL Seat lift

iagram

d

iring

5.4.10 Electrical w

(uun Bunyby Jo pod)
uun Wb
PIDPUDYS 40} 8[ADD L ¥Z0006

) )

a0 MNSEO

]

V18 WNEL0

0£d ®mmumwo® S 120 ®mmo mwo® £s

L Il LHORS
HOLYDIONI HOLVOIANI ONILHOI ONLLHOIM
VAN INO¥4 AR INON4

(uun buyudy o 1iod)
nun 34611
PIDPUDIS 40} 8I90D | $Z0006

awwmsro L~ ] L]
g15 915

I TTVNES

SLHOI

'8Z¥1006 109S % Syb
ssauipy ul paipabsjul sI 9|qpd Syl

NIG/A380 NNEL0

T 3mawnsco i

€L65'55800
d-g dod dny

000'56000'550
(AL 0313) 7006
M SS3INAVH ‘S'3IA Buo was % SN seawOH

— J 7

il

] )

EE=ETE

I
[ vz

S16/a3 WNSLO

SSINYVYH
TIONI ¥OLVNLOY L4 1v3S

2051006
MDYS S3RS—S8A BT HOLIMSOHOIN

)
o)

o7ia ANEL

)
T

¥20 ®n$ Nmo® zs

141 Li3 L31 1431
HOLVOIONI HOIVDION! ONILHOIM ONILHOM
[ INON4 pE=Y INO¥4

0L1—8110006

AREEES
SEPEISESSEIN

i AnsCo

L1O SLD
ELAIEUEE)

62€001

LN ¥9°0

51Q00 UDISUBIXE SN DUS
£62001
sioonioy 7 Bunyb
LZAN3I-XA Heys

§ oo oa ANGC 9 s 4 -
NSO O MnSL0 i €|z ' oo i
NI NS0 WO ANGL S S| o EpETe
hn AN S Bl Ty e 47
Y5 5 N R T | i
(NQV Yy uonpuquiod Uy Ajuo)
¥60£00 4
8qpD UONOBULOD NIV HPUS
762001
siopnioy 7 Bugybry
LZENG—Q 2INPOULEMOg Z 3Dy
Sv62001

MIN S'L 219P985Nq HUPYS

(NOV yym uonouquos uf Auo)
G¥6200L
MIN G'L 8[apasng sHibus

(jouondo '£60£001)
1INN TOHINOD INVON3ILLY

el Sy
il Rk

MoTI ' ANG

aame

u amawme  + =

OGNS

HOTIA S0

wormnsn () norscmsa
W woTR S

YoIMS exoig

uwRED
B BLACK

VELEL00B
salias—x 318v0 ¥3IMOd

woomnne [yoc gy |G mme
g [~ T e

62 80

[e] %]

£3 99 ]

£10°00000°S50

7 Kisyog 'S'9°A 007 A¥3LLYE | feyog

Version 2012v1

42



Technical specifications

for ‘Shark’ MBL Tilt

iagram

d

iring

5.4.11 Electrical w

(3un Bunydy o yod)
Hun wbn
PIDPUPS 40} 190D L¥ZDODB

—

J J

NaD ANSL0

)

oE ANGLD

0£2 ®mwomwo® ¥S 229 ®wwo mNo® £s

1 u 1HO
HOLYOIONI HOLYOIONI ONLLHON ONILHOM
e INO¥4 AV INO¥

(yun Buyyby jo pod)

,
,
wnmansco - L
€10 919
TN IWNES

000°56000°650

LHOI SSANMVH 'S3'A

azy 1008
Buon yoss 7 snn ssowon

(1L 0313)

¥OLVNLOY LIl

| 19

£455°55£00
d—3 do> dAY.

e ez

OV NNSLO

win b _ 1 , L 7 ﬁ\T
pJDPUDYS JO) 21400 | 20006 )y e . Y 3 T3 o, qaso0s
J ] WE3E ANGLD u L= R vlelz | Z8 e anv
; o ; ; o | e -
L YO8 ANSL'O Na3W) MNSL'O G35 ANSL'D A" el e M Wi NASLO |
awkmoanseo > 1 LT awkmnsco L I_—_l3umm wmeso e o ECE
15 513 ¥i3 €19 oL [l 8 oo
Tvn T —wmweld]
%20 20220 s 120 020610 IS T
431 431 1431 FEE))
HOLVOIONI HOLVOIONI ONILHOMN ONILHOMN
a3 s e INOH (oY wim vonouawos ur Auo)
¥60£00}
81400 UORIBULED NOY HOUS
¥¥62001
510302y % BURYEN
LZENd—XQA BINPouwamod Z MPUs
762001

081—8110006

HIL TEN
[REEES
SEDEISEISEIN

£762001
suoypnpy % Buubn
LZAN3Y—HQ *Hous

B£2E00 1
MIN $9°0
8]qpo UOISUBX® SNQ SLIDYS

Q9

YIN G| ®|qoosng xioys

oo | |

0¥ 11°65800
H3LWA 033ds
3780 NOILO3INNOD

E

+ N AoTi AN

u @ nne

amaane  +

MOTIA WE'D

acravenn ) s e

u Nwoxa AN

(Nov yum uonpuiquied Uy Auo)
G¥62001
YLW G'} e|qposng oys

(puondo ‘¢60£001)
LINN TOMINOD INVONILLY

/

YoumS oig

e[ g
: W
m | 20 m ho
g |3
V£LE 1006
salesS—X F18V0 HIMOd

(o] %]

g hayeg

oo e [ oo omne
o ang [~ oo a e

60 87

£3 92 S

€10°00000°GS0

'S@°A d00T A¥3LLVE | Aisnog

Version 2012v1



Technical specifications

for ‘Shark’ MBL Seat lift and Back rest

iagram

d

iring

5.4.12 Electrical w

(yun Bunyby 4o 310d)
wun 460
piopupls 104 8|40 L¥Z0006

¥ SLZT1006
G00Z ¥OLVYNLOV 17IL 9313 1S3¥ MOvE SSINYVH

92

ETTRTy SONE NNHED

wwosa ez = L0 v e

[y

yo|gaym bujiquiassp usym
pajunow aq o}
££8G'GGE00 d—z dPd gy BuisnoyioyosuLey

‘BZ¥ 1006 1PaS B SiybI]
ssauipy Ul paipibaiul sI 8|gpo Siy|

seaneco| © |

kil

] J

Na NGO

)

SovE ARGLD

00 ®$0 mNu® S

L L 1HOM
HOLVOIONI HOLVOIONI ONLLHOM ONILHON
ElE NG uva INOAA

ETT R A i M|
80 ¢1D
LT

000°66000°SS0
(LIL -0313) 21008
SIHOM SSINMVH ‘ST A 5uoT s subn“Seeow

J J

T \wosa sz

1% ]
o |

SSINYVH
“1ONI ¥OLVYNLOY 1417 1v3S

2051006
MPYS $31185—S8A I HOLIMSOHDIN

- JT 5 S oV WS S s ! —
W TNGLT ) | wers e v 20 I R Y N N, (P & il
7 orE ARG b N TNLD Do WL J AN o ez
e 1 Lo FTRT FTET AMEIE S
15 619 210
— 000
ELTIE VT pow e

20 ®MNQ NNQ@ zs 4] ®owu @5@ IS

1431 Li31 L3 L1431
HOLYOIONI HOLVOIONI ONILHOM ONILHON
ElE NG uva INOHA

061—-8110006

1seong % T 1peS IdN
¢ HbYS
SRS

B6£2€001
HIN ¥9°0
5|90 UOUSXS BNq WIDYS

£¥62001
sioomoy ® bunydn
LZON3Y—XA H4Pus

o ANSLD

(nov yum uonpuiqwod u AjuQ)
#6000
/P UOYBULOY NIV SHPUS

¥¥6200
sio30moy B bunubr
LZ8Nd—XQa 8Inpousmod Z >IoYs

G¥62001
HIW 'L 219995Nq SHIDUS

(nJv yum uonpuquIod Ul Ajuo)
S+6200}
¥IN S'L 2IqPosng 4oys

(ipuende ‘cgagaal)
1 LINN TOHINOD INVON3LLY

e+ -

NHaxe NHg

B i mEw [ |
R
. _ | | 20 | o
E w MOTIZA N9

worsngn () morimgo

1\ wora e .

youms efoig

B RED
our BLATK

VELELDDE
salies—x 31@v0 ¥3IMOd

08 Ié_m Seng o3 mne
e (o o

60 80

[e13e] 143 90 o]

£10°00000°SS0

T Aieyog 'S'@'A d007 AY3LLYE | Kisyog

P

(RSN

Version 2012v1

44



Technical specifications

for ‘Shark’ MBL Tilt and Back rest

iagram

d

iring

5.4.13 Electrical w

(3un Bunyby 4o yiod)
n 6N
popUD}S 104 314D LYZ0006

YV SLZ1006

) J

a3 NSLO

)

V8 ARSLS

00 ®m8m$® ¥ 120 ®@No m8® £s

1 1 1HO
HOLYOIONI HOLVOIONI ONLHON ONILHOM
AR INO¥d BN INOMA

(un Bunyéy yo yod)
un 46
piopuys 1o} 2|909 |1 $20006

TN ANSLO

g15
TN 3N

000°$6000°550
(UL "0313)
[SLHOM SSANAVH 'ST'A

“DYoleaLM BUIGUIBSSD UBUM

pajunow 8q o}

£188'55800 d-7 dod div E,,QEBGESQ/
At

azy1008

Buon 1ess 3 siubn SeeupH

Y¥OIVNLOV 111

| mE

S s

N ANGL'0 |
o8 NNSL

J

ovE WRELD

WASLT

J J

N NGLD L

WAGLT

oazeooL
d—g o> diY.

orE ANSLD a3 NNSLO

AN
T

NSO

¥Z0 ®muu Nwo® zs 120 ®ouu m5® s

L3 1431 1431 1431
HOLVOIONI HOLYDIONI ONIHOI ONILHOM
e INOM4 BEY INOMA

00¢—8110006

¢ HPYS
SEIPEISESEY

Srw ANSZ0

Sk ANSLO

TN TWNE

ez

Lo
P

b |~ ey
29]- e

Wi s Ve NSO

T WSLO)

— 0000 |
RN ANGLD

Sv6200L
AIN 67| 8|Iqpdsng oys

oA ANSLD

01 1'§5€00
H3LWN 033dS
378v0 NOILO3NNOD

(nov yum uenpuiquiod uy Ajug)
760001
IGP) UOIRUUOD NIV HIPUS

762001
siojonpy % Bunybn
LZENd-XQ alnpowamod Z Hoys

E=

AoT e

(nov uam uoppuIqWod Ul Ajuo)
SY6200L
UL G'L 219095M8 SUDUS

(louondo ‘€60£00 1)
LINN TO¥INOD INVONILY

e

LZANIY—XQ MPuS

662001
dIN $9°0
8iqoo UoISUeY@ SNq DUS
“(NF
£¥62001
si0onpy % bunyd

youmMs >oig

| |

! | 20

i i mawe NV

] owm
s e
J——
vy
NS exig
]

VE€LELOOB
sapes—x 180 ¥IMOd

¢ Kieneg

sem s [0 3o |3 ne
[ETRULY e )

60 80

14390 e

€10°00000°'550

'S'@°A d001 A¥3LLvE | kisyog

Version 2012v1



Technical specifications

5.4.14 Electrical wiring diagram for ‘Shark’ MBL Seat lift and Tilt

(uun Bur

PAPPUPYS U0} 34PD 1¥20006

1
. L - e |

“pyoieaym BuiqessD usum
pajunow aq 03

££85'36£00 d—7 dod dWY msmsofeoﬁ%u/

HOLVNLOV 1L

'BZ% 1006 IP9S % Syb

ssauipy Ul pajpibajul si 8|goo mEk/ ﬁJ

e

810 910 S 13
® ® ® E e T £ &
022 629820 s i) 922 520 s A
L i Lrion 000'56000°S50
HOLYOIONI HOLVOIONI ONUHON NILHOM (1111 "0313) s2v 1005
W INGH ey INOH: SIHOM SSINNVH 534 s o e Bl
(uun Bunuby yo pid) L
3 | r
opuoie doh idon Lt - o FNELD oia LS DgzE00L
PJoPUDIS 10} 31390 Y0006 _ IIEIEIE a-g B0 oy
Jj 7 S WATD e e vlele |’
) e e w S —— € NG
=i i 7 — P -
e ETTeTy ETETTY ol HE T WL
= 00
Rt SR
22 £20220 s 120 029610 is o
L1 L 1 L
BN OLvAIONI onton oniLton
B INO¥ W3y INOH3 o (NOY ynm uonouIqUIos U Ajug)

6522001
AN 90
3[qpo UOISUSIXE SNG SDUS

6£Z5001
N 90
a3|qoo UoisURYXE SNG DUS

£¥62001
siopnioy % Bunybn
LZONIH-XQ H1ouS

J12—8110006

¢ HPYS
EEPESESEIN

5762001
MIA 'L 81qo9sng ous

¥60£001
81q00 UORYBULOD NIV HIDUS

7962001
sioypnioy % bunybn
LZ8Wd=3Q BINPOWLIaMOG 2 SBUS

‘Lm@u\ o
u s

=] Bl==]

SSINYVH
“TONI OLVNLOV LT 1v3S

2051006
HDYS salsg—8aA YT HOLIMSOHIIN

(nov uym uopouiquios Ut Aug)
S¥6Z0(
MIN G'L 8qDosng >Ioug

(jouondo ‘e60¢001)
LINMN TTO¥INOD LNVON3LLY

5

e+

Ao g

Y

/)

youms anoug

sauss—X I1BYD MM

o ReD
o BLAGK

VELEL006

oL

7 Aispog

oo e [ o 3eny |G me
o e [T o me

62 80

2290 80
€10°00000°550
'S'8°A d00T A¥3LIYVE | fepog

uoUMS @xpag

Version 2012v1

46



Technical specifications

55 Authorised service and technical support

If you have any problems or questions concerning this product, please contact your dealer.
Ask us for information about your nearest dealer.

[ Manufacturer: | Handicare

Supplier
Stamp

Version 2012v1



Parts lists

6 Use of the parts lists

This document is meant as a reference book to be used to order parts for the wheelchair that is shown on the front
cover.

How to order:

When ordering parts, please specify:
Serial number (see the identification plate).
Group (to which the relevant part belongs).
Article number.

Number of parts required.

Description (in the relevant language).
Dimensions (if applicable).

Remarks:

If a part does not have a position number, the part concerned cannot be purchased separately. The part concerned is part
of the assembly shown. This assembly must be ordered as one piece; it must be replaced in its entirety.

Boxed position numbers refer to the relevant drawing.

Ordering address:
Please mail or fax your orders to your supplier.

Service technicians:

Repairs may only be carried out by trained and authorised service technicians.

During the execution of their work, they are at all times fully responsible for the fulfillment of locally applicable
safety guidelines and standards.

Temporary employees and persons in training may only carry out repair and replacement work under the
supervision of an authorised service technician

48 Version 2012v1



Parts lists

Overview

oo (0

N |CO (O

g
® O~ |
o |O|~|o
[}

Qo

=}

©

o

S

©

C

©

o)

[

c =
] 2
o &
.nomn
o|o|=|.9
Sdrt
Q| 0| T
Qnoo
DOt | O
£lS|8g
EIANIN
© = (v
= O | N
alololo

49

Version 2012v1



Parts lists

6.1 SEDEO

008

Drawing Description Page
001 Sedeo seating frame 51

002 Mechanical backrest old 52

003 Electrical backrest 53

004 Gas spring backrest adjustment 54

005 Mounting bracket for leg rest 55

006 Standard leg rest 56

007 Comfort Mechanical leg rest 57

008 Comfort Electrical leg rest 58

009 Central leg rest 60

010 Upholstery 61

011 Head rest 64

012 Arm rests 65

013 Lighting 66 — 67
014 Fixed joystick bracket 68

015 Swing-away joystick bracket 69

016 Mechanical tilt 70

50 Version 2012v1




Parts lists

001 Sedeo seating frame

—_

20

S
20
17—

11112 13 14 14 13 15 I
w
10

Pos | Article number Units | Description
1 00000.9009 4 Insert cap round 15 black
2 02030.4123 1 Back part 2 Sedeo short back arm
3 00001.0204 2 Washer
4 00000.1401 2 Shaft lock washer 15MM D6799 RVS
5 02030.4023 2 Back part 1 Sedeo
6 9000673 2 Pressure plate Sedeo
7 02030.3423 1 Back frame
8 00000.3728 2 Button head M8X12 1ISO7380
9 02030.4223 1 Back part 2 Sedeo long back arm
10 1008035 1 Backrest adjustment assy
11 00000.2103 3 Washer flat 3XD M8
12 1003247 1 Label back rest angle (sticker sheet)
13 00000.1502 2 Hex Nut M8
14 00000.2003 2 Washer flat M8
15 00000.4135 1 Hex. Bolt M8x25
16 00000.4502 2 Star knob outs M8X15 black
17 00000.9203 4 Insert cap 35x15 black
18 00000.3519 8 Adjusting screw cone M8X10 D914
19 9000158 2 Arm support holder < 01-06-2008
9002122 2 Arm support holder > 01-06-2008
20 118.00172.023 2 Insert holder
1002477 2 Insert holder widened
21 118.00111.023 1 Seat frame Sedeo

Version 2012v1

51



Parts lists

002 Mechanical backrest old

Pos

Article number

Units

Description

No longer available as on drawing.

See drawing 001 pos 10 for replacement parts.

52

Version 2012v1




Parts lists

003 Electrical backrest

Pos | Article number Units | Description

1 1008078 1 Electrical backrest

2 150.00141.000 1 Actuator for backrest

3 00001.0914 2 Screw M8x16 D7991

4 02030.3523 1 Bracket backrest adjustment

5 00000.2250 2 Spring washer fluted M8 D137B VZ
6 00000.1801 1 Cap locknut M6 D986/VZ

Version 2012v1 53



Parts lists

004 Gas spring backrest adjustment

Pos | Article number Units | Description
1 1003440 1 Gasspring backrest adjustment complete
2 02152.9200 1 Gasspring backrest adj.
3 02010.6910 1 Gasspring unlock mechanism
4 1002813 1 Gasspring bloc-o-lift 200N
5 1008057 1 Cable
6 1007008 1 Handle
7 00001.0914 2 Screw M8X16
8 02030.3523 1 Bracket backrest adjustment
9 00000.2250 2 Spring washer fluted M8
10 00000.1801 1 Cap lock nut M6
11 00001.1405 1 Label backrest adjustment
54 Version 2012v1




Parts lists

005 Mounting bracket for leg rest

Pos | Article number Units | Description
1 01245.9623 1 Mounting bracket for standard and comfort leg rests
2 05245.9723 1 Mounting bracket for electrical leg rests
3 05990.0012 1 Insert tube right for electrical leg rest
4 05990.0013 1 Insert holder left-hand
5 00000.3590 2 Adjusting screw M6X16
6 01502.1323 1 Insert tube right
7 05245.0723 1 Middle part leg rest bracket
1002601 1 Leg rest mounting bracket extended (10 cm)
8 00000.3501 4 Adjusting screw BZK M8X10 D913/VZ
9 01502.1223 1 Insert tube left
10 00000.3542 2 Adjusting screw + crater M6X8 D916
11 055.00064.000 2 Leg rest harness

Version 2012v1

55



Parts lists

006 Standard leg rest

Pos | Article number Units | Description
) 1 Standard leg rest left
y See page 59.
) 1 Standard leg rest right
See page 59.
5 1002515 1 Standard leg rest upper part left
1002514 1 Standard leg rest upper part right
3 01500.1112 2 Leg rest release lever
4 01500.2212 2 Leg rest release spring
) 1 Footplate left
5 See page 59.
) 1 Footplate right
See page 59.
6 01263.9000 1 Calf strap
7 1004189 2 Calf plate hinge standard
1004188 2 Calf plate hinge small
8 00000.2601 4 Toothed spring washer M6
9 00000.3725 4 Button head M6X10
10 01500.2110 4 Leg rest clamping strip short
- 01503.8000 1 Standard leg rest top complete right
- 01503.8100 1 Standard leg rest top complete left
56 Version 2012v1




Parts lists

007 Comfort mechanical leg rest

Pos | Article number Units | Description
) 1 Comfort leg rest left
y See page 59.
) 1 Comfort leg rest right
See page 59.
5 1002517 1 Comfort leg rest upper part left
1002516 1 Comfort leg rest upper part right
3 1008580 2 Hinge comfort leg rest
4 01500.1112 2 Leg rest release lever
5 01500.2212 2 Leg rest release spring
6 00000.3706 2 Button head M8X25
7 00000.1802 2 Cap lock nut M8
8 1008076 1 Gasspring with gasspring control left
1008077 1 Gasspring with gasspring control right
- 1009968 1 Gasspring 200N
) 1 Footplate left
9 See page 59.
) 1 Footplate right
See page 59.
10 906.00000.031 2 Calf plate hinge standard
906.00311.000 2 Calf plate hinge small
11 00000.2601 4 Toothed spring washer M6
12 00000.3725 4 Button head M6X10
- 01503.8200 1 Comfort leg rest top complete right
- 01503.8300 1 Comfort leg rest top complete left

Version 2012v1

57




Parts lists

008 Comfort electrical legrest

Pos | Article number Units | Description
1 Electrical comfort leg rest left

y See page 59 _

) 1 Electrical comfort leg rest right

See page 59

5 1003029 1 Electrical comfort leg rest upper part left

1003028 1 Electrical comfort leg rest upper part right
3 1008580 2 Hinge comfort leg rest
4 01500.1112 2 Leg rest release lever
5 01500.2212 2 Leg rest release spring
6 00000.3706 2 Button head M8X25
7 00000.1802 2 Cap lock nut M8
8 9001232 2 Leg rest actuator inc. kabel

) 1 Footplate left
9 See page 59.

) 1 Footplate right

See page 59.

10 906.00000.031 2 Calf plate hinge standard

906.00311.000 2 Calf plate hinge small
11 00000.2601 2 Toothed spring washer M6
12 00000.3725 2 Button head M6X10
- 01503.8400 1 Electrical comfort leg rest top complete right
- 01503.8500 1 Electrical comfort leg rest top complete left

58 Version 2012v1




Parts lists

SEDEO LEGRESTS AND FOOTPLATES

SPARE PARTS

LEGRESTS
CALF PLATE AND CALFSTRAP AND

TYPE SIZE} RIGHT LEFT LEGRESTBRACKET, SET] LEGRESTBRACKET, SET

13 1003561 1003560 1003592 1003579

15 1003563 1003562 1003593 1003580

17 01500.9019 01500.9119 140.00071.000 140.00011.000
STANDARD | 19 1003565 1003564 1003594 1003581

21 1003567 1003566 1003595 1003582

23 1003569 1003568 1003596 1003583

25 1003571 1003570 1003597 1003584

13 140.00341.000 140.00311.000 1003607

15 140.00351.000 140.00321.000 1003608

17 01500.9219 01500.9319 140.00021.000
COMFORT 19 140.00361.000 140.00331.000 1003609

21 1003601 1003598 1003610

23 1003602 1003599 1003611

25 1003603 1003600 1003612

13 140.00461.000 140.00451.000 140.00471.000

15 1003618 1003613 1003623

17 01502.9013 01502.9113 140.00031.000
ELECTRICAY 19 1003619 1003614 1003624

21 1003620 1003615 1003625

23 1003621 1003616 1003626

25 1003622 1003617 1003627

FOOTPLATES

SIZE] RIGHT LEFT

13 140.00161.000 140.00191.000

15 140.00171.000 140.00201.000

17 140.00121.000 140.00131.000

19 140.00181.000 140.00211.000

21 1003220 1003219

23 1003222 1003221

25 1003224 1003223

Version 2012v1

59



Parts lists

009 Central leg rest

Pos | Article number Units | Description
y 140.00061.000 1 Central leg rest
1011019 1 Central leg rest with calf plate bracket
> 9001719 1 Upper part hinge
9002040 1 Upper part hinge with calfplate bracket
3 00001.1324 1 Label tilting hazard
4 00000.3706 1 Button head M8X25
5 20050.1311 1 Lower tube
6 00000.5002 2 Bearing bush nylon 8x11x13
7 00000.4100 1 Hex bolt M8X150
8 01050.2011 1 Strip
9 00000.3614 2 Screw M6X20
10 00000.9002 2 Insert cap round 22 black
11 01050.1411 1 U-pipe
12 00000.1702 1 Lock nut M8
13 20050.2480 1 Footplate
14 00000.3614 2 Screw M6X20
60 Version 2012v1




Parts lists

010 Upholstery

Pos | Article number Units | Description
y ) 1 Sedeo seat
See page 62.
2 00000.3617 2 Screw M5X30
3 00000.6501 2 Pipe clamp DIA 22 black
4 220.00121.505 1 Calf plate standard
220.00141.505 1 Calf plate small
5 00000.3206 4 Screw M5X16
6 ) 1 Sedeo backrest
See page 63.
7 00000.5721 4 Washer flat M6
8 00000.6504 4 Pipe clamp back closed type
9 00000.3207 4 Screw M5X20

Version 2012v1

61




Parts lists

SEDEO SEAT CUSHIONS

SPARE PARTS

PROFILED WITH GREY

PROFILED MEMORY FOAM SUPPORT
W X D MIDDLE BAR
42x50 | 200.42131.505 1002950 200.40481.517 205.42791.517
46x50 | 200.42211.505 1002951 200.40561.517 205.42871.517
50x50 | 200.42291.505 1002952 200.40641.517 205.42951.517
42x54 | 1001977 1002953 1001997 1002006
42x58 | 1001978 1002954 1001998 1002007
46x54 | 1001979 1002955 1001999 1002008
46x58 | 1001980 1002956 1002000 1002009
50x54 | 1001981 1002957 1002001 1002010
50x58 | 1001982 1002958 1002002 1002011
54x50 | 1001983 1002959 1002003 1002012
54x54 | 1001984 1002960 1002004 1002013
54x58 | 1001985 1002961 1002005 1002014
BALANCE FLUID AIR
W X D
42x50 | 201.47741.517 1003360 1003363
46x50 | 201.47821.517 1003361 1003364
50x50 | 201.47901.517 1003362 1003365
42x54 | 1002024
42x58 | 1002025
46x54 | 1002026
46x58 | 1002027
50x54 | 1002028
50x58 | 1002029
54x50 | 1002030
54x54 | 1002031
54x58 | 1002032
BOARD WITH
wxp| BOARP REAR PAN PAN
42x50 | 1002042 1002054 202.41141.505
46x50 | 1002045 1002057 202.41221.505
50x50 | 1002048 1002060 202.41301.505
42x54 | 1002043 1002055 1002033
42x58 | 1002044 1002056 1002034
46x54 | 1002046 1002058 1002035
46x58 | 1002047 1002059 1002036
50x54 | 1002049 1002061 1002037
50x58 | 1002050 1002062 1002038
54x50 | 1002051 1002063 1002039
54x54 | 1002052 1002064 1002040
54x58 | 1002053 1002065 1002041

ADAPTATIONS special conditions will apply on all adaptations

Profiled with grey middle bar seat cushion, other upholstery size and/or material

Memory foam seat cushion, other upholstery size and/or material

Support seat cushion, other upholstery size and/or material

Balance seat cushion, other upholstery size and/or material

Fluid seat cushion, other upholstery size and/or material

Air seat cushion, other upholstery size and/or material

Board, other upholstery size and/or material

Board with rear pan, other upholstery size and/or material

Pan, other upholstery size and/or material

62

Version 2012v1




Parts lists

SEDEO BACKRESTS

SPARE PARTS

PROFILED WITH GREY WITH LUMBAR
wxpo| PROFILED MIDDLE BAR SUPPORT EXTRA SOFT
42x52 | 207.20031.505 1002974 215.20031.505 207.20211.520
46x52 | 207.20051.505 1002975 215.20051.505 207.20231.520
50x52 | 207.20071.505 1002976 215.20071.505 207.20251.520
42x56 | 1002143 1002977 1002161 1002179
42x60 | 1002144 1002978 1002162 1002180
46x56 | 1002145 1002979 1002163 1002181
46x60 | 1002146 1002980 1002164 1002182
50x56 | 1002147 1002981 1002165 1002183
50x60 | 1002148 1002982 1002166 1002184
54x52 | 1002149 1002983 1002167 1002185
54x56 | 1002150 1002984 1002168 1002186
54x60 | 1002151 1002985 1002169 1002187
WITH STRAPS,
———1 WEBBED SUPPORT WITH STRAPS ACTIVE
42x52 | 207.20751.520 209.20211.505 214.20751.520 214.23031.520
46x52 | 207.20771.520 209.20231.505 214.20771.520 214.23041.520
50x52 | 207.20791.520 209.20251.505 214.20791.520 214.23051.520
42x56 | 1002152 1002170 1002188 1002197
42x60 | 1002153 1002171 1002189 1002198
46x56 | 1002154 1002172 1002190 1002199
46x60 | 1002155 1002173 1002191 1002200
50x56 | 1002156 1002174 1002192 1002201
50x60 | 1002157 1002175 1002193 1002202
54x52 | 1002158 1002176 1002194 1002203
54x56 | 1002159 1002177 1002195 1002204
54x60 | 1002160 1002178 1002196 1002205
WITH STRAPS, WITH STRAPS,
W XD | ACTIVE FLEXIBLE PASSIVE
40x50 | 1008559 1010725
45x50 | 1008560 1010726
50x50 | 1008561 1010727

ADAPTATIONS special conditions will apply on all adaptations

Profiled with grey middle bar backrest, other upholstery size and/or material

Backrest with lumbar support, other upholstery size and/or material

Extra soft backrest, other upholstery size and/or material

Webbed backrest, other upholstery size and/or material

Support backrest, other upholstery size and/or material

Backrest with straps, other upholstery size and/or material

Backrest with straps, active, other upholstery size and/or material

Backrest with straps, active flexible, other upholstery size and/or material

Backrest with straps, passive flexible, other upholstery size and/or material

Version 2012v1

63



Parts lists

011 Headrest

Pos | Article number Units | Description
222.00151.505 1 Headrest type 4, small mode, black Sellaskin

1 222.00131.505 1 Headrest Type 3, Flexible, black Sellaskin
222.00111.505 1 Headrest Type 2, Large, black Sellaskin

2 00000.3206 8 Screw bck/kr M5X16 D7985
02193.0023 1 Metal Section Headrest. Standard Adjustable

3 02194.0023 1 Metal Section Headrest. With Adjustable Width
906.00000.161 1 Metal Section Headrest. With angle lever

4 01183.9023 1 Headrest adjustment holder

5 00000.3206 8 Screw bck/kr M5X16 D7985

6 00000.6801 1 Star knob outs M8X30 BLACK MH

7 00000.9301 1 Insert cap 15mm square

64 Version 2012v1




Parts lists

012 Arm rests

233.00011.000

Angle adjustable armrest for 30cm armrest, right

233.00111.000

Angle adjustable armrest for 30cm armrest, left

221.00321.011

Angle adjustable armrests for 30cm armrest set

05364.9123

Armrest, foldable, right

05364.9223

Pos | Article number Units | Description
05373.9490 1 Armrest PU left
05373.9390 1 Armrest PU right
1 221.00131.505 1 Armrest 30 cm, black Sellaskin
221.00111.505 1 Armrest 40 cm, black Sellaskin
221.00301.505 1 Armrest P-Shape L/H, black Sellaskin
221.00291.505 1 Armrest P-Shape R/H, black Sellaskin
2 00000.2201 4 Spring washer M5 D127B/VZ
3 00000.3207 4 Screw BCK/KR M5X20 D7985
05040.0223 1 Armrest upper part left for armrest PU
4 05040.0123 1 Armrest upper part right for armrest PU
02040.0123 2 Armrest upper part short for armrest 30cm
02040.0323 2 Armrest upper part long for armrest 40cm
05372.9390 2 Side Cushion PU
5 224.00241.505 2 Side cushion, upholstered, black Sellaskin
224.00281.505 1 Side Cushion Wedge Shaped L/H
224.00261.505 1 Side Cushion Wedge Shaped R/H
6 00001.0551 4 Cap
7 00000.1700 4 Lock nut M5 D985/8/VZ
8 00000.5721 4 Spacer bush 5.2X15X10 PE Black
9 05372.0223 2 Strip
10 02040.0782 2 Bracket
11 00000.3213 4 Screw M5x35
12 00000.3501 2 Adjusting screw BZK M8X10 D913/VZ
13 9002126 2 Arm rest mounting bracket
- 02043.9111 1 Angle adjustable armrest, right
- 02043.9211 1 Angle adjustable armrest, left
- 02043.9011 1 Angle adjustable armrests, set
1
1
1
1
1

Armrest, foldable, left

Version 2012v1

65



Parts lists

013 Compact LED Lighting

10%
9 \\\\\\\

~
~

6
4 5
3
Pos | Article number Units | Description
1 1011638 2 LED light unit (LHS=RHS)
> 1014193 2 Head light white LED
1014286 2 Head light white, with LED conversion set
3 1014194 2 Rear light red LED
1014287 1 Rear light red, with LED conversion set
4 1014192 4 LED T10 24V
1014191 1 LED T10 24V conversion set
5 264.00111.000 1 Indicator light (set of 2)
6 1272 2 Bulb 24v 5w ba9s
7 1001724 2 Grommet
8 00000.9009 2 Insert cap round 15 Black
9 1001436 2 Compact lighting, mounting plate
10 00000.3618 4 Screw M6X8

66

Version 2012v1




Parts lists

013a LED Lighting

Pos | Article number Units | Description

y 9006979 1 LED lighting unit right including mounting bracket
9006978 1 LED lighting unit left including mounting bracket

> 9006371 1 LED lighting unit right
9006370 1 LED lighting unit left

3 02040.0782 2 Bracket black

4 00000.4036 4 Socket head screw M5x12

5 00000.4037 4 Socket head screw M6x12

6 9006372 2 Bracket compact LED Light

7 00000.2601 4 Dental M6 spring washer DIN 6798A/VZ

- 9006981 1 LED lighting unit set (left + right)

Version 2012v1

67




Parts lists

014 Fixed joystick bracket

Pos | Article number Units | Description

1 00000.9301 2 Insert cap 15mm

2 00000.3541 1 Adjusting screw + crater M8X10 D916

3 06040.0923 1 Fixed bracket for remote

4 00000.3541 1 Adjusting screw + crater M8X10 D916
15040.0823 1 Tube for remote

5 1002331 1 Tube for remote G90 RHS
1002603 1 Tube for remote G90 LHS

6 9000265 1 Shark mounting plate

7 00000.2201 4 Spring washer M5 D127B/VZ

8 00000.3206 4 Screw bck/kr M5X16 D7985

9 00000.1705 2 Lock nut M4xP0.7

10 00000.2006 2 Washer flat M4

11 00000.3212 2 Screw M4X25

12 008.00000.161 1 Sticker programmed RWD
008.00000.151 1 Sticker programmed FWD

13 10089 1 Sticker

14 008.00000.201 1 Sticker for use consult

15 008.00000.131 1 Sticker 10 km/h
008.00000.511 1 Sticker 6 km/h

16 008.00000.511 1 Sticker 6 km/h

- 00355.0444 1 Joystick knob standard DX

- 1007917 1 Joystick knob standard Shark

- 1007918 1 Joystick cover Shark

- 00355.0241 1 Bush spring, joystick knob

A - - See 028: Cabling and modules DX

B - - See 029: Cabling and modules Shark

68 Version 2012v1




Parts lists

015 Swing-away joystick bracket

Pos | Article number Units | Description
y 1009533 1 Swing-away bracket for remote right
1009536 1 Swing-away bracket for remote left
2 008.00000.191 1 Label
15040.0823 1 Tube for remote
3 1002331 1 Tube for remote G90 RHS
1002603 1 Tube for remote G90 LHS
4 9000265 1 Shark mounting plate
5 00000.2201 4 Spring washer M5 D127B/VZ
6 00000.3206 4 Screw bck/kr M5X16 D7985
7 00000.1705 2 Lock nut M4xP0.7
8 00000.2006 2 Washer flat M4
9 00000.3212 2 Screw M4X25
10 00000.9301 2 Insert cap 15mm
11 10089 1 Sticker
12 008.00000.161 1 Sticker programmed RWD
008.00000.151 1 Sticker programmed FWD
13 008.00000.201 1 Sticker for use consult
14 008.00000.131 1 Sticker 10 km/h
008.00000.511 1 Sticker 6 km/h
15 008.00000.511 1 Sticker 6 km/h
- 05041.9123 1 Swing-away bracket + tube for remote right
- 165.00111.000 1 Swing-away bracket + tube for remote left
A - - See 028: Cabling and modules DX
B - - See 029: Cabling and modules Shark

Version 2012v1

69



Parts lists

016 Mechanical tilt

.
26 1

27 5

T

8

Pos | Article number Units | Description
1 00000.4016 8 Cil cap screw inn zk M6X25 VZ
2 00000.2202 4 Spring washer M6 D127B/VZ
3 02010.7482 4 Stauff block
4 9001374 1 Push frame small XP
5 1008075 1 Clam bracket assy
6 05900.0123 1 Bracket plate
7 00000.6504 2 Pipe clamp back closed
8 00000.2001 2 Washer
9 00000.3616 2 Screw M5X12
10 00000.3624 2 Crosshead screw
11 00000.4311 4 Hexagonal tap bolt M8X20 VZ
12 00000.2203 4 Spring washer SW8
13 118.00072.023 1 Interface chair support
14 9000082 1 Interface
15 00000.1702 4 Locknut M8 D985/8/vz
16 00000.4106 2 Hex. bolt M8X45 D931/8.8 vz
17 - 2 Mechanical seat tilt mechanism assy (not available)
18 00000.2304 4 Flat washer M10 PA
19 - 2 Hinge pin (not available)
20 00000.4109 2 Hex. bolt M10x60 D931/8.8 vz
21 - 2 Hinge pin (not available)
22 001.00200.006 2 Hex Nut Low M8 D439B/VZ
23 001.00190.006 2 M8 couple nut mech. seat angle
24 00000.1602 2 Hex Nut Low M8 D439B/VZ
25 00000.4028 2 Cil cap screw M6x20
26 9002213 4 Seat angle adjuster
27 00000.2002 2 Flat washer M6
28 00000.1701 2 Lock nut M6
29 1008067 2 Mechanical tilt mechanism
[ - | 1008065 1 | Mechanical tilt (conversion kit)

70

Version 2012v1




Parts lists

6.2 Carrier
Drawing Description Page
017 Suspension arm and motor 72
018 Battery tray and suspension 74
019 Swivel wheels 75
020 Swivel wheels suspended 76
021 Drive wheel 77
022 Transport fixation 78
023 Covers 79
024 Batteries 80

Version 2012v1

71



Parts lists

017 Suspension arm and motor

Pos | Article number Units | Description

1 906.00000.061 2 Freewheel handle
101.00011.000 1 Motor 10Km/u RWD Ieft/FWD right

5 101.00001.000 1 Motor 10Km/u RWD right/FWD left
101.00111.000 1 Motor 6Km/u RWD left/FWD right
101.00101.000 1 Motor 6Km/u RWD right/FWD left

3 103.00021.000 2 Brushes (set)

4 00000.2003 16 Washer flat M8 D125A/vz

5 00000.4108 2 Hex. bolt M8x70 D931/8.8 vz

6 00000.1702 10 Locknut M8 D985/8/vz

7 00000.3703 2 Button head M6X16 vz

8 9000077 2 Suspension arm block

9 053.00001.000 2 Insert cap

10 001.03010.002 6 Hex. bolt M8x65 DIN931-8.8vz

11 1008821 1 Suspension arm RWD left/FWD right
1008822 1 Suspension arm RWD right/FWD left

12 1008068 2 Anti-tip holder insert assy,

13 00000.5403 2 Wheel anti tip

14 00000.3712 2 Button head M8X40

15 1008128 1 Anti-tip holder left assy
1008129 1 Anti-tip holder right assy

16 001.03010.001 2 Hex. bolt M10x40

17 00000.3541 2 Adjusting screw + crater M8X10 D916

18 4.10021 4 Hex. bolt M8x30 D931 vz

19 00000.2203 4 Spring washer SW8
9001655 1 Telescopic safety device left

20 9001656 1 Telescopic safety device right
1003469 1 Telescopic safety device set

72 Version 2012v1




Parts lists

Pos | Article number Units | Description

21 00000.2104 2 Washer flat M10 3D

- 00000.5500 4 Castor bearing

- 1003242 1 Motor brake RWD right/FWD left, till 20-08-2009

- 1003243 1 Motor brake RWD left/FWD right, till 20-08-2009

- 1011124 1 Motor brake RWD right/FWD left, from 20-08-2009

- 1011125 1 Motor brake RWD left/FWD right, from 20-08-2009
Version 2012v1

73



Parts lists

018 Battery tray and suspension

Pos | Article number Units | Description

1 123.00021.035 2 Plug

2 9001641 2 Shock absorber 220 mm

3 00000.2104 4 Washer flat 3XD M10

4 00000.4110 2 Hex. bolt M10x70 D931/8.8 vz

5 001.03010.001 2 Hex. bolt M10x40

6 9000072 1 Battery container

7 00000.1700 2 Locknut M5 D985/8/VZ

8 00000.2001 2 Washer

9 00000.4038 2 Cil cap screw. inn. zk M5X10 VZ
10 9002714 1 Battery box

11 001.03030.001 2 M8x25 bolt with dog point

- 9002710 2 Motor suspension bearing

A - - See 017: Suspension arm and motor

74

Version 2012v1




Parts lists

019 Swivel wheels

Pos | Article number Units | Description

1 1008070 2 Fork assy (outdoor)

2 00001.0701 2 Locknut low M8

3 00000.2003 2 Washer flat M8 D125A/vz

4 00000.4118 2 Hex. Bolt M8X120 D931/8.8 VZ

5 1008069 2 Fork assy (indoor)

6 00000.1702 2 Locknut M8 D985/8/vz

7 00000.4101 2 Hex. bolt M8x80 D931/8.8 vz (indoor)
1006636 1 Swivel wheel complete RWD left/FWD right

8 1006638 1 Swivel wheel PU complete left 3.00x4 (outdoor)
1006635 1 Swivel wheel complete RWD left/FWD right
1006637 1 Swivel wheel PU complete right 3.00x4 (outdoor)

9 1003204 2 Tire 3.00x4 (outdoor)

10 1003205 2 Inner tube 3.00x4 (outdoor)

11 00001.1463 2 Sticker tire pressure 3.5 Bar

12 26090.1282 2 Swivel wheel complete (indoor)

13 26090.1400 2 Tire 2.00x6 (indoor)

14 26090.1300 2 Inner tube 2.00x6 (indoor)

15 00001.1461 2 Sticker tire pressure 2.5 Bar

Version 2012v1

75



Parts lists

020 Swivel wheels suspended

5
Pos | Article number Units | Description
1 1008071 1 Front fork spring loaded assy, outdoor
2 00001.0701 2 Locknut flat M8
3 00000.2003 2 Washer flat M8 D125A/vz
4 00000.4118 2 Hex. Bolt M8X120 D931/8.8 VZ
1006636 2 Swivel wheel complete left (outdoor) 3,5 bar
5 1006638 2 Swivel wheel PU complete left 3.00x4 (outdoor)
1006635 2 Swivel wheel complete right (outdoor) 3,5 bar
1006637 2 Swivel wheel PU complete right 3.00x4 (outdoor)
6 1003204 2 Tire 3.00x4 (outdoor)
7 1003205 2 Inner tube 3.00x4 (outdoor)
8 00001.1463 2 Sticker tire pressure 3.5 Bar

76

Version 2012v1




Parts lists

021 Driven wheel

Pos | Article number Units | Description
9002012 1 Drive wheel air complete left 3,5 bar

y 9002036 1 Drive wheel PU complete left
9002011 1 Drive wheel air complete right 3,5 bar
9002035 1 Drive wheel PU complete right

2 9002013 2 Tyre

3 1003249 2 Tube

4 1004273 2 Wheel cover, aluminium
9002006 2 Wheel cover, plastic

5 00001.1463 2 Sticker

6 00000.2104 2 Washer flat M10 3D

7 00000.2204 2 Spring washer M10

8 00000.4324 2 Hex. bolt M10x30

- 1009979 2 Wheel hub

Version 2012v1

77



Parts lists

022 Transport fixation

Revision B

Revision C and higher

Pos | Article number Units | Description

1 05010.3310 2 Washer

2 00000.2803 2 Cup spring bl 23X12,2X1

3 00000.1750 2 Locknut M12 D985/8/VZ

4 00000.9008 2 Insert cap, round 35 black

5 - 1 Identification plate

6 00000.1802 4 Nut M8xP1.25

7 00000.2003 4 Washer flat M8 D125A/vz
9000094 2 Transport fixation RWD (revision B)

8 9002111 2 Transport fixation RWD (revision C)
1001410 1 Transport fixation set RWD (revision B)
1008163 1 Transport fixation set RWD (revision C)

9 00000.4311 10 Hexagonal tap bolt M8X20 VZ

10 176.00151.010 1 Key

11 00000.2203 6 Spring washer SW8

12 9000820 2 Transport fixation FWD
250.00001.035 1 Transport fixation set FWD

13 00000.9000 4 Insert cap round 18 black

A - - See 019-020: Swivel wheels

B - - See 021: Driven wheel

C - - See 018: Battery tray and suspension

78

Version 2012v1




Parts lists

023 Bekapping

Pos | Article number Units | Description
1 00000.3703 6 Button head M6X16 vz
> 1002527 1 Cover electronics assy yellow+logo
1002526 1 Cover electronics assy grey+logo
3 1002317 1 Cover motor assy RWD right/FWD left yellow
1002319 1 Cover motor assy RWD right/FWD left grey
4 9000070 2 Mud guard yellow
9000136 2 Mud guard grey
5 00000.2102 4 Washer flat 3XD M6 D9021/VZ
6 00000.4307 Hexagonal tap bolt M6X12 vz
7 9000068 1 Battery tray top, yellow
9000131 1 Battery tray top, grey
8 1002529 1 Battery tray front complete, yellow
1002528 1 Battery tray front complete, grey
9 001.23000.002 2 Star knob M6x20
10 1002318 1 Cover motor assy RWD left/FWD right yellow
1002320 1 Cover motor assy RWD left/FWD right grey

Version 2012v1

79



Parts lists

024 Batteries

Pos | Article number Units | Description
9002758 2 Battery (34Ah C5) (40Ah C20)

1 9002759 2 Battery (50Ah C5) (60Ah C20)
9002760 2 Battery (63Ah C5) (74Ah C20)

2 00001.0007 2 Battery clamp -

3 - 4 Battery clamp cover

4 00001.0006 2 Battery clamp +

5 1344 2 Fastening belt battery

80

Version 2012v1




Parts lists

6.3 Options, wiring and modules

025

028 029 030

Drawing Description Page
025 Electrical tilt 82

026 Electrical lift 83

027 Electrical lift with mechanical tilt 84 — 85
028 Wiring and modules DX 86 — 93
029 Wiring and modules Shark 94 — 98
030 Kerb climber 99

Version 2012v1

81



Parts lists

025 Electrical tilt

Pos | Article number Units | Description

y 1004852 1 Electrical seat tilt for Shark (conversion kit)
1003385 1 Electrical seat tilt for DX (conversion kit)

2 9000247 1 Interface, electrical tilt

3 00000.4002 4 Cil cap screw M8X16

4 9002061 1 Electrical seat tilt module

5 9001948 1 Actuator, seat tilt

6 013.00051.000 1 Gas spring 1900N

7 001.35000.003 2 Vibration damper

8 052.00591.082 1 Cover, Clam module

9 00000.3306 4 Screw 4.2*16 incl. ring

10 00000.4038 2 Cil cap screw. inn. zk M5X10 VZ

11 008.00000.321 2 Sticker, trap danger

- 1009322 4 Close-fitting screw 8mm for tilt unit

82

Version 2012v1




Parts lists

026 Electrical seat lift

Pos | Article number Units | Description
y 1004855 1 Electrical seat lift for Shark (conversion kit)
1002935 1 Electrical seat lift for DX (conversion kit)
2 9001431 1 Actuator elektrische hoog/laag
3 9001420 1 Lift module incl.actuator
4 008.00000.321 2 Sticker, trap danger
5 00000.4324 4 Hex. bolt M10x30
6 9001416 1 Seat lift interface
) 1004859 1 Eilgctrical seat lift and electrical tilt for Shark (conversion
) 1004858 1 Electrical seat lift and electrical tilt for DX (conversion

kit)

Version 2012v1

83



Parts lists

027 Electrical seat lift with mechanical tilt

Pos | Article number Units | Description
1004863 1 Electrica! seaf[ lift and mechanical tilt for Shark RWD
(conversion kit)
1009302 1 Electrica! seaf[ lift and mechanical tilt for Shark FWD
y (convc_erswn k|t). _ .
1004864 1 Electnca! seaf[ lift and mechanical tilt for DX RWD
(conversion kit)
1009303 1 Electrica! seaf[ lift and mechanical tilt for DX FWD
(conversion kit)
2 152.00091.400 1 Sedeo, seat frame for mechanical tilt on electrical lift
3 00000.4322 4 Hexagonal tap bolt M8X15 VZ
4 00000.3501 4 Adjusting screw BZK M8X10 D913/VZ
5 00000.4322 4 Hexagonal tap bolt M8X12 VZ
6 00000.2304 4 Flat washer M10 PA
7 151.00061.023 2 Hinge pin (not available)
8 151.00071.023 2 Hinge pin (not available)
9 00000.1602 2 Hex Nut Low M8 D439B/VZ
10 001.00190.006 2 M8 couple nut mech. seat angle
11 001.00200.006 2 Hex Nut Low M8 D439B/VZ
12 1002426 2 Hexagonal bolt M10X45 VZ
13 9000796 1 Mounting bracket left for mechanical tilt
14 00000.2203 4 Spring washer SW8
15 00000.1702 4 Locknut M8 D985/8/vz
16 00000.4002 4 Cil cap screw M8X16
17 008.00000.321 2 Sticker, trap danger

84

Version 2012v1




Parts lists

Pos | Article number Units | Description

18 9000215 1 Mounting bracket right for mechanical tilt
19 00000.4038 2 Cil cap screw. inn. zk M5X10 VZ
20 9001426 1 Mounting plate, electronics

21 9001427 1 Cover, Clam module

22 00000.3306 4 Screw 4.2*16 incl. ring

23 00000.4028 2 Cil cap screw M6x20

24 9002213 4 Seat angle adjuster

25 00000.2002 2 Flat washer M6

26 00000.1701 2 Lock nut M6

- 1004860 1 Mechanical tilt for electrical seat lift
A - - see 028: Cabling and modules DX

Version 2012v1

85



028 Wiring and modules DX

sion 2012v1

Ver

86



Parts lists

028 Wiring and modules DX

Pos |Article number Units | Description
00355.0425 1 DX remote 16 key (Rem 48)

y 00355.0426 1 DX remote 16 key + (Rem 48a)
00355.0218 1 DX Remote 12 key for worktop (Rem41E)
1003305 1 DX Remote G90

2 00355.0023 1 DX cable 1m

3 055.00000.023 1 DX Power cable

4 00355.0109 1 DX Power module PM2 80A

5 00355.0018 1 DX cable 1,75m

6 00355.0074 1 DX cable 2,7m

7 00355.1140 1 Speed limiter bridge

8 055.00000.013 1 Wire battery loop

9 9001275 1 Harness back rest actuator

10 9001468 1 Seat lift extension cable

11 055.00095.000 1 Harness lighting long

12 00355.0201 1 DX CLAM
00355.0205 1 DX-LM lightning module

13 055.00074.000 1 Micro switch, electrical lift

14 00355.1080 1 Harness lighting short

15 9006981 1 LED lighting & indicators

16 00355.1280 1 AMP connector 12P

17 00355.1250 1 DX Clam cable

18 055.00064.000 2 Harness leg rest actuator

Version 2012v1

87



Parts lists

028 Wiring and modules DX

In this overview it's indicated which cabling and modules are being used on the wheelchair in a particular Construction. This
is equal to a front- and back-wheel driven wheelchair.

Standard:

Article number | Units

Description

00355.0425

DX Remote 16 key

1
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m

Standard with lighting:

Article number | Units | Description
00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m
00355.0023 1 DX cable 1m
00355.0205 1 DX-LM lightning module
00355.1250 1 DX Clam cable
00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators

Electrical backrest (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m
00355.0023 1 DX cable 1m

00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable

00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
9001275 1 Harness back rest actuator
88 Version 2012v1



Parts lists

Electrical leg rests (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m
00355.0023 1 DX cable 1m

00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
055.00064.000 2 Harness leg rest actuator

Electrical tilt (lighting optional):

Article number | Units | Description
00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P

Electrical seat lift (lighting optional):

Article number

Units

Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift

Version 2012v1

89



Parts lists

Electrical backrest & leg rests (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0018 1 DX cable 1,75m
00355.0023 1 DX cable 1m

00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
9001275 1 Harness back rest actuator
055.00064.000 2 Harness leg rest actuator

Electrical backrest & tilt (lighting optional):

Article number

Units

Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
9001275 1 Harness back rest actuator

Electrical back & seat lift (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m

00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift
9001275 1 Harness back rest actuator
90 Version 2012v1



Parts lists

Electrical leg rests & tilt (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
055.00064.000 2 Harness leg rest actuator

Electrical leg rests & seat lift (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift
055.00064.000 2 Harness leg rest actuator

Electrical tilt & seat lift (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift

Version 2012v1

o1



Parts lists

Electrical backrest & leg rests & tilt (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1140 1 Speed limiter bridge
00355.1280 1 AMP connector 12P
055.00064.000 2 Harness leg rest actuator
9001275 1 Harness back rest actuator

Electrical backrest & leg rests & seat lift (lighting optional):

Article number

Units

Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift
9001275 1 Harness back rest actuator
055.00064.000 2 Harness leg rest actuator

Electrical backrest & tilt & seat lift (lighting optional):

Article number

Units

Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m

00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift
9001275 1 Harness back rest actuator
92 Version 2012v1



Parts lists

Electrical leg rests & tilt & seat lift (lighting optional):

Article number | Units | Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift
055.00064.000 2 Harness leg rest actuator

Electrical seat lift & tilt & backrest & leg rests (lighting optional):

Article number

Units

Description

00355.0425 1 DX Remote 16 key
00355.0109 1 DX Power module PM2 80A
055.00000.023 1 DX Power cable
055.00000.013 1 Wire battery loop
00355.0074 1 DX cable 2,7m
00355.0018 1 DX cable 1,75m
00355.0201 1 DX CLAM

00355.1250 1 DX Clam cable
055.00095.000 1 Harness lighting long
9006981 1 LED lighting & indicators
00355.1280 1 AMP connector 12P
055.00064.000 2 Harness leg rest actuator
9001275 1 Harness back rest actuator
9001468 1 Seat lift extension cable
055.00074.000 1 Micro switch, electrical lift

Version 2012v1

93



Parts lists

029 Wiring and modules Shark

Version 2012v1

94



Parts lists

029 Wiring and modules Shark

Pos |Article number Units | Description

y 1003091 1 Shark remote drive & lighting
1002943 1 Shark remote lighting & actuators

2 1001179 1 Shark remote drive only

3 9001502 1 Micro switch Lift

4 9001373 1 Power cable Shark
1010366 1 Shark power module drive only

5 1003092 1 Shark power module drive & lighting
1002944 1 Shark power module lighting & actuators

6 1002945 1 Shark cable 1,5M

7 00355.1140 1 Speed limiter bridge

8 055.00000.013 1 Wire battery loop

9 1003239 1 Shark extension cable 0,64M

10 9001467 1 Harness lights & seat short

11 9006981 1 LED lighting & indicators

12 00355.5573 1 AMP plug 2P

13 1003280 1 AMP plug 6P

14 9001428 1 Harness lights & seat long

15 055.00095.000 1 Harness lighting long

16 00355.1080 1 Harness lighting standard

Version 2012v1

95



Parts lists

029 Wiring and modules Shark

In this overview it's indicated which cabling and modules are being used on the wheelchair in a particular Construction.
This is equal to a front- and back-wheel driven wheelchair.

Drive only:

Article number | Units | Description

1001179 1 Shark remote drive only
1010366 1 Shark power module drive only
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

Drive and lighting:

Article number | Units | Description

1003091 1 Shark remote drive & lighting
1003092 1 Shark power module drive & lighting
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

9001467 1 Harness lights & seat short
00355.1080 1 Harness lighting short
9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

00355.1140 1 Speed limiter bridge

Electrical backrest (lighting optional):

Article number | Units | Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark

055.00000.013 1 Wire battery loop

1002945 1 Shark extension cable 0,64M

9001428 1 Harness lights & seat long

00355.1080 1 Harness lighting short

9006981 1 LED lighting & indicators

1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

00355.1140 1 Speed limiter bridge

9001275 1 Harness back rest actuator
96 Version 2012v1



Parts lists

Electrical seat lift (lighting optional):

Article number | Units | Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M
9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

9001502 1 Micro switch Lift

Electrical tilt (lighting optional):

Article number | Units | Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M
9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

00355.1140 1 Speed limiter bridge

Elektrical seat lift & backrest (lighting optional):

Article number | Units | Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M
9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

9001502 1 Micro switch Lift

9001275 1 Harness back rest actuator

Version 2012v1

97



Parts lists

Electrical tilt & backrest (lighting optional):

Article number | Units | Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark
055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M
9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators
1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

00355.1140 1 Speed limiter bridge

9001275 1 Harness back rest actuator

Electrical seat lift & tilt (lighting optional):

Article number | Units | Description

1002943 1 Shark remote lighting & actuators
1002944 1 Shark power module lighting & actuators
9001373 1 Power cable Shark

055.00000.013 1 Wire battery loop

1002945 1 Shark cable 1,5M

1003239 1 Shark extension cable 0,64M

9001428 1 Harness lights & seat long
055.00095.000 1 Harness lighting long

9006981 1 LED lighting & indicators

1003280 1 AMP plug 6P

00355.5573 1 AMP plug 2P

9001502 1 Micro switch Lift
98 Version 2012v1



Parts lists

030 Kerb climber

Pos | Article number Units | Description

1 1004565 1 Kerb climber

2 00000.1702 4 Lock nut M8

3 00000.2003 4 Washer flat M8

4 9000671 1 Kerb climber mounting bracket
5 00000.4311 4 Hex. Bolt M8x20

6 00000.6801 2 Star knob M8x20

7 03411.2100 1 Kerb climber gas spring

8 03411.0190 1 Kerb climber shoe

Version 2012v1

99



01-01-2012:
Version 2012v1

Page 66, drawing 13: Deleted article numbers 1001123, 1008160 and 1008161

Page 67, drawing 13a: Added ‘LED lighting‘ drawing and exploded view

Page 86, drawing 28: Replaced picture of LED lighting & indicators compact version by LED lighting

Page 86, drawing 28: Article number and description 1001123 LED lighting & indicators, compact version into
9006981 LED lighting unit set (left + right)

Page 87-92: Replaced article number 1001123 by 9006981

Page 94, drawing 29: Replaced picture of LED lighting & indicators compact version by LED lighting

Page 94, drawing 29: Article number and description 1001123 LED lighting & indicators, compact version into
9006981 LED lighting unit set (left + right)

Page 95-97: Replaced article number 1001123 by 9006981

100 Version 2012v1



Version 2012v1 101



102 Version 2012v1



